_ SECTION4 - 912 ENGINEZ

FRIFIMISI S-125 AIRAILE-

PARTS MANUAL PAGES
TABLE OF CONTENTS

SECTION 0

SECTION 1 -

SECTION 2 - INTERNAL SYSTEMS

SECTION 3 - ENCLOSURES

- SECTION7" - TAIL'GRO ‘

SECTIONS - 912|NSTB%€TS&ELECIR10AL T

__SECTION6 - WING FRAME ASSEMBLY

SECTIONS - COVERIN|

SECTION9 - OPTIONS| |

. s

12s-part  wp

11/8/00

MDZ203!



RAWDES S— 128 AIRAILE

PARTS MANUAL PAGES

SECTION 1 - FUSELAGE &LANDING GEAR

01-02 COCKPHT-CAGE
03 - 04 MAIN GEARLEGA MaL,
05 - 06 WHEEL & HYDRAULIG BRAKE ASSEMBLY
07-08 NOSE GEAR ASSEMBLY

09- 10 SUPER STRUCTURE ASSEMBLY - 912

11-12 TAIL BOOM ASSEMgEY

R

12s-part  wp

11/8/00

MD2039°



RIAFMMIES S—123 AIRAILE

PARTS MANUAL PAGES

SECTION 2 - INTERNAL SYSTEMS

01-02 FLOORB@A@@TN/:?[MN%

03 - 04 RUDDEREEE?M A SEMBLY -

05 - 06 RUDDER CABLE SYSTEM ASSEMBLY

07 - 08 BRAKE SYSTEM - SINGLE HYDRAULIC TOE BRAKES
09 - 10 CONTROL STICK MOUNT & ASSEMBLY

11-12  AILERON CABLE SQSTEM

15-16 THROTTLE LEVER MOUNT
~ 17-18 SEAT ASSEMBLY -
19 - 20 SEAT BELT INS‘TALLA qJN
21-22 INSTRUMENT E;ANEL SEMBLY
/
MD2091

12s-part wp 11/8/00



RREWDSS S—-123 AIRAILE

PARTS MANUAL PAGES

SECTION 3 - ENCLOSURES

01-02 NOSE PGB AS’SEM&I‘:Y\

03 - 04 #4 BELLYPAN’:NS LLAIIQN -
05 - 06 #3 BELLY PAN INST?_\LLATION
07 - 08 #2 BELLY PAN INSTALLATION
09 - 10 #1 BELLY PAN INSTALLATION

_WINDSHIELD INST&LATION o

AFT ENCLOSUR@ALMTDN e oot

CENTER COVER ASSEMBLY

17 18 DOOR ASSEMBLY

— ___,_.__‘ - it o M2 DD DL L e mmim i o s o i o~ 2

19-20 FLOW FENCE l STAL ] ION

MD2091
12s-part wp 11/8/00



FRFMES S—125 AIRAILE

PARTS MANUAL PAGES
SECTION4 - 912 ENGINE

01-02 912 EMWW@@%EMBL%

03 - 04 912 EKIGlNr;;}TﬁR I:’E#FI,LEL HOOK UPS
05 - 06 912 EXHAUST ASQ?MISLY

07 - 08 912 FUEL SYSTEM%

09 -10 912 OIL TANK & MOUNT

o M-12 912 COOLING SY

MC2C81

12s-pat  wp 11/8/00



FREMISS S-12S AIRAILLD

PARTS MANUAL PAGES

SECTIONS - 912 INSTRUMENTS & ELECTRICAL

01-03 912 INSTRUMENTE.A EEESTRIGAL

04 - 05 912 BATTERY.BOX/INSTALLATION

|
.-‘/
- - ‘-,!,- -
s - ii__f.,_‘-,‘

vp2Ce
12s-part wp 11/8/00



KRARMIESS S-125 AIRAILE

PARTS MANUAL PAGES

SECTION6 - WING FRAME?ASSEMBLY

01-02 UNIVERSAL-HINGE ASSEMBLY. -3

03 - 04 LEADING & TRAINGEDGE SPAR ASSEMBLY

05 - 06 INTERNAL STRUCTDF
07 - 08 WING FUEL TANK INSTALLATION
09- 10 AILERON PUSH PULL SYSTEM

11-12 WING RIB ASSEMB;&i& JIG

15-16° . FLAP FRAME ASSEMBLY

19-20 LIFT STRUT ASSEMBL ';ADJUSTABLE
| |
|
21-22
02091

12s-patt wp 11/8/00



RRAFIMES S—125 AIRAILE

PARTS MANUAL PAGES

SECTION 7 - TAIL GROUP ‘]FRAME ASSEMBLY

01-02 VERTIBAL~~-S:FAﬁ -aasR\FRAME ASSEMBLY

03 - 04 7 ‘IZEB FRAME ASSEMBLY

05 - 06 ELEVATOR FRAM‘ 'ASSEMBLY

07 - 08 RUDDER FRAME ASSEMBLY

09-10 TAIL GROUP CABLE ASSEMBLY
M-z __.M?S”AN'CﬁF,,TB_'ﬁAB

M02091
12s-part wp 11/8/00



RARIMIST S—125 AIRAILE

PARTS MANUAL PAGES

SECTION 8 - COVERING .

: -""-«-_,_ .
01-02 COVERING.SUPPEES 77, - - -

G _If

MD209¢
12s-part wp 11/8/00



RREIMIES S-125 AIRAILE

PARTS MANUAL PAGES

SECTIONY9 - OPTIONS

01-02 OPTIONAL WHEEL PAN/ -IN.STMT!ON

03 - 04 OPTIONAL STRoBEa At \ _

05- 06 OPTIONAL TAILWHEEL IN :  ALLATION

07 - 08 BRAKE SYSTEM - OPTIONAL DUAL HYDRAULIC TOE BRAKES

09- 10 OPTIONAL PUDDLE JUMPEE%R FLOATS

11-12  OPTIONALPUDDLE JUMPER FLOATS - MAIN GEAR RETRACTION SYSTEM
13- *c‘b"b‘ffﬁﬁjﬁt‘ﬁ;iﬁ ‘ 4 LOATS - NOSE GT—_‘AR T e
15- e OPTj'IONjAL PIE.IDDIEE JLEMPE FLOATS FLOAT BOX ASSEMBLY

17-18 | OPTIONAL PUDDLE JUMPER FLOATS STEER CONTROL SYSTEM
19-20 OPTIONAL PUDDLE a IPER pATS NOSE GEAR RETRACTION SYSTEM
21-22 OPT PUDDLE JUMPEFE!_ FLOAT / VALVE, TANK & COMPRESSOR INSTALLATION
23 -24 OPTIONAL PUDDLE JUWEE?LOATS RETRACTION SYSTEM SCHEMATIC
25 - 26 OPTIONAL COMPASS MOUKT ASSEMBLY

02091
12s-pat  wp 11/8/00



d9Vd LX3N 33S
“IVANVIN dNOA INOH S

S3OVd TVNLOV LNISFdd3d LON AVIN
"AINO F'1dNVX3

00SC-0S

TIP RIB FOR RH WING IS A MIRROR

TIP RIB FOR LH WING SHOWN
IMAGE

S—7S COURIER

WING TIP RIB ASSEMBLY

O HONNd 3TOH-€

RREIMES

06/15/2011

3d9Vd ONIMVYHA S1dvd

'34N03S Ol "3ANIF ONIE-€ NI 30V'1d
"d3LNIdd 40 d3ddIHS SV TIVNNVIN S1dVd

‘L 4418



d9Vd LX3N 33S
“IVANVYIN INOA NOHS

S3OVd TVNLOV LNISFdd3H LON AVIN
"AINO F'1dNVX3

LL02/5L/9 005€-05
\\ ‘
o y
(=} /
o
o
X
z=
Za
o o+
34 = ™
oo — =
Z2 & @
: ::
Iz O ®n
oo n
Be n <
o~
=)=} | M
o 2y %
oo g [a
aog
FRE
__.a o,
o
m =
[
E m
L Y-ELE0IM HY - 3903 ONIQY3T IO 81 '+ = @
| T-€2£0IMd H1- 3903 ONIav31dID 81 '+ IN
b HPPSOIMAA HY - G1Y dIL ONIM "€
L TPS0IMd H1- 818 dIL ONIM '€
b H-ZLE0IMA HY - 3903 ONIMIVYL dI10 81 T
v 1-2280IMd H1- 3903 ONMIVAL dITO 81y 2 _ 3
vz L7-OdVY 13AR WANINATY .8/ ) R
R
ALIINVNO 939NNN 19vd NOILJId0S3a # NS
XTAW3SSY iy diL - ONIM - 9319N00 525
90-0500 39Vd 06/15/2011

3d9Vd NOILdI40S3d S1dvd d9Vd ONIMVYYHA S18vd

S3OVd ONINIVANTE 404 1vVid3d
'39Vd NOILdIFdOS3d S14dvd
ONIANOdSTHH0D
30V4 01,081 31VLOH
ANV 39Vd ONIMVHA S14vVd SAONTY
"d3AdNIE ONIY-€ N3IdO

¢ d41S



“IVANVIN §NOA NOHA
S3OVd TVNLOV LNISTHd3d LON AVIN

"AINO F'1dNVXH

1102/SL/9
20
i
-
=1y
v}
o2
fueine)
@) O du iy
[5s) _ fayas
./N w w
> ) p
S oA
48 2
=S
oo
= m s
I U-€LE0IMdA HY - 3903 ONIAv31 diNo 91y v IA na W_u
I T-€LE0IMdA H1-390d3 9NIAva1diTo 9id v > [
I H-7¥S0IMdM HY - 914 dIL ONIM '€ M z
I T-PSOIMdAM H1-91d dIL ONIM ‘€ &
L H-2LE0IMdM HY - 390a3 ONITIVEL dITO 9Id 2 m__
14 T-CLE0IMdA H1-39d3 ONITIVEL dITO gid 2 ~
4 L7-OdVVv L3N WANIANTY .8/ 7L
ALILNVYNO "3GNNN LYvd NOILdIYOS3A # m
ATGNISSY did dIL - ONIM - ¥319N0D S.-S
90-0G00 IOVd

d9Vd NOILdIHdO0S3d S14vd

1102/51/90

S0-3500

d9Vd ONIMVHA S1dvd

d3dNIg

NI d34NO3S TVNI4 NIHM
Jd9Vd NOILdI40S3Ad S1dvd
ONIANOdS3dd00 S30V4

3d9Vd ONIMVHA S1dvd

€ d41S



8-12S AIRAILE - GENERAL INFORMATION

000-1

# DESCRIPTION PART NUMBER QUANTITY

1. Flight Log Book FLIGHT LOG 1

2. Maintenance Log Book MAINTENANCE LOG 1

3. Assembly Manual ASSEMBLY MANUAL 1

4. Raw Stock Kit KAAC0026 1

4. 1/4"x.028 x 24" Anodized Aluminum Tubing * KAAC0026-1 1

4, 1/2"x.035 x12' Anodized Aluminum Tubing * KAACQ026-2 1 stk

4. 1/2"x.035 x6' Anodized Aluminum Tubing * KAAC0026-2 1

4. 3/8"x.058 x4" Anodized Aluminum Tubing * KAAC0026-3 1

4. 3/4"x.058 x 11" Anodized Aluminum Tubing * KAAC0026-4 1

4. 1/2"x.083 x 3" Anodized Aluminum Tubing * KAAC0026-5 1

4. 7/8"x.058 x6' Anodized Aluminum Tubing * KAAC0026-6 1

4. 1" x.032 x8" Aluminum Strip * KAAC0026-8 1

4. 1/8"x 3" Stainless Steel Rod * KAAC0026-9 1

4. 1/2"x .028 x12' Anodized Aluminum Tubing * KAAC0026-10 2 stk

4. 1/2"x.028 x6' Anodized Aluminum Tubing * KAAC0026-10 1

4. 1" x.049 x99 Anodized Aluminum Tubing * KAAC0026-11 1

4. 3/8"x.095 x8" Anodized Aluminum Tubing * KAAC0026-12 1

5. Experimental Decal Sheets EXPER-DECAL 1

6. Range Decal RANGE DECAL 1

7. #40 Silver Clecos #40CLECOS 6

8. #30 Copper Clecos #30CLECOS 12

9. #11 Gold Clecos #11CLECOS 6
10. Fuselage Decal Set - "Super” - Black ** PP-DECAL-SUPER-B 0
10. Fuselage Decal Set - "Super” - White ** PP-DECAL-SUPER-W 0
11. Safety Wire SAFETY WIRE 1ft
12. Loctite Blue LOC-TITE 1
13. Epoxy EPOXY 1
14. Cleco Pliers CLECO PLIERS 1
15. 1/4" Clear Fuel Ling, 2' KSFS0008 2 ft
16. Warning Label KPPLO001 1
17. J&B Weid Epoxy J&B 2
18. Foam Rubber Strip, 3/8" x 3/16" x 17" WS-FS 1rls

*Supplied in Raw Stock Kit.
**May be purchased separately, call the Parts Dept for pricing.

11/ 8/00



AOVO LIdMDO0D HITIVHIV ScI—S

USSR

66666666



001-2
$-12S AIRAILE - COCKPIT CAGE
# DESCRIPTION PART NUMBER QUANTITY
1. Cockpit Cage KAFU0015 1

2. Serial Number Locaton e

3/15/99



£0/52/90

ATHNASSY OHT dVHO NIVA
ATIVHIV S-S SULERY

L AN

13%30S 931 dvi0

£—100



S-12S AIRAILE - MAIN GEAR LEG ASSEMBLY

PAGE 001-4

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-14A 2
2. 5/16" Shear Nut AN364-524A 2
3. 5/16" Thin Washer AN960-516L 4
4. 5/16" Bolt ANS5-16A 2
5. Gear Leg KPMG0064 2
6. Axle Mount Socket KPMGO0168 2
7. Ale* e 0
8. Gear Leg Fairing, RH KPMGO0170-RH 1
8. Gear Leg Fairing, LH KPMGO0170-LH 1
9. Fairing Rib - Main Gear KPMG0091 2
10. Rubber Edging X1011 36 in
11. 1/4" Thin Washer AN960-416L 4
12. 1/4" Shear Nut AN364-428A 2
13. Adhesive Super Glue** - 0
14 . 3/32" Aluminum Pop Rivet 40APR1/8 18
15. Main Gear Fairing Lower Bracket-LH KPMGO0127-L 1
15. Main Gear Fairing Lower Bracket-RH KPMGO0127-R 1
16. Tinnerman A1789-8Z-1 4
17. #8 Pan Head Screw 8X1/2 PHS 4

*See wheel and hydraulic brake assembly for part number.

**Builder Supplied.

6/23/2003



£0/0¢/90

RREYMES S—12S AIRAILE
WHEEL AND HYDRAULIC BRAKE ASSEMBLY

MD3494

G—-100



$-128 AIRAILE - WHEEL & HYDRAULIC BRAKE ASSEMBLY

PAGE 001-6

# DESCRIPTION PART NUMBER __QUANTITY
1. Safety Wire> 0

2. 3/8" Thick Washer AN960-616 4

3. 5/16" Thick Washer AN960-516 4

4. 5/16" Shear Nut AN364-524A 2

5. Thread Sealant ** —- 0

6. 3/8" Tensile Nut AN365-624A 4

7. 3/8" Bolt ANBG-17A 4

8. 90 Fitting KSBS0001 2

§. 5/16" Bolt AN5-16A 4
10. Hydraulic Brake Assembly, 6" KSBS0030 2
11. Axle* 0
12. 5/16" Thin Washer AN960-516L 4
13. Tire, 6" KSMG0013 2
14. Tire Tube, 6" KSMG0016 2
15. 5/16" Tensile Nut AN365-524A 4
16. Washer* -—ee 0
17. Castle Nut * 0
18. Cotter Pin * s 0
*Supplied pre-assembled to KSBS0030. 6/30/2003

**Builder Supplied



10/12/50

ATHNHSSY dVHD HdSON
HTIVHIV Scl—5 SUWgRY

9G5LAN

Ay U

"INV OM:I HLY3INEIQNN
ONY_3DNY1d LNYd Liv 4O dOL NO
1S39 0NV DNiEv3 .ans HWIMOT IML
0L QAL3AI 3¥Y SINNOM ONIMVY 3SON

£—100



$-128 AIRAILE - NOSE GEAR ASSEMBLY

001-8

# DESCRIPTION PART NUMBER QUANTITY
1. Nose Gear Strut * NG-STRUT 0
2. Spring * 10372 0
3. Nose Gear Axle KPNG0074 1
4, 1/4" Plastic Washer * PW-4 0
5. 1/4" Bolt* AN4-24A 0
6. Large Cotter Pin MS24665-285 2
7. 3/16" Bolt AN3-20A 1
8. 3/16" Thin Washer AN960-10L 2
9. 1/4" Shear Nut * AN364-428A 0
10. 1/4" Thin Washer AN960-416L 2
11. 3/16" Shear Nut AN364-1032A 1
12. Steering Linkage NG-SL 4
13. 1/4" Plain Nut AN345-416 2
14. Steer Rod KPNG0039 2
15. Steer Horn KPNGOQ035 1
16. Fork* KPNGQ0073 0
17. Aluminum Bushing, 3/4" x .058 x X *** KAAC0026-4 0
18. Tire, 5" KSMG0005 1
19. Loctite Blue LOC-TITE 0
20. Bearing Washer TRA2435 2
21. Thrust Bearing NTA2435 1
22, Socket Head Cap Screw ** LG-NW-HUB-1 6
23. Washer ** LG-NW-HUB-2 12
24. 5" Hegar Nosewheel Rim Set LG-NW-RIM 1
25. Seal Piate ** LG-NW-HUB-3 1
26. ORing ** LG-NW-HUB-4 2
27. Loc Nut** LG-NW-HUB-5 6
28. Valve Stem ** LG-NW-HUB-6 1
29. Nose Gear Assembly KANGO0012 1
30. 1/4" Shear Nut AN364-428A 2
31. Hegar Nosewheel Hub Kit LG-NW-HUB 1
32. 1/4" Plain Bolt 1/4X1 BOLT 2
33. 1/4" Plain Nut AN345-416 2
34. Small Rubber Edging 8510K11 12in
35. 3/32" Aluminum Pop Rivet 40APR1/8 2
36. Upper Fairing 12-LG-UN-FAIR 1
37. J & B Weld Epoxy * J&B 0
38. Lower Fairing LG-LN-FAIR 1
39. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 4
40. Nose Fairing Mount, RH LG-NFMNT-R 1
40. Nose Fairing Mount, LH LG-NFMNT-L 1
41. Tire Tube, 5" KSMG0007 1

*Supplied pre-assembled to KANGQ0012.
**Supplied in hub kit (LG-NW-HUB).
***Builder must fabricate from raw stock.

7/ 7/00



£0/£2/90

REFERENCE WING

UNIVERSAL HINGE o REFERENCE WING
\czzmmmz. HINGE
L
h Y

REFERENCE WING
UNIVERSAL HINGE

31

MD3496

e/ Y9 SLIDE INTO FUSELAGE
IJ
77

N33

RARINNIES S—125 AIRAILE
SUPER STRUCTURE ASSEMBLY

6-100



$-128 AIRAILE - SUPER STRUCTURE ASSEMBLY - 912

PAGE 001-10

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-32A 2
2. 1/4" Thick Washer AN960-416 20
3. Keel Plate K-KP 2
4. 1/4" Bolt AN4-26A 5
5. 1/4" Bolt AN4-27A 3
6. 3/8" Clevis Pin MS20392-5C97 2
7. 1/4" Thin Washer AN960-416L 12
8. 1/4" Tensile Nut AN365-428A 5
9. Bracket W-BRKT 2
10. Keel KPFU0268 1
11. 1/4" Shear Nut AN364-428A 13
12. 3/8" x .058 x 2" Bushing SB-3/8X2 1
13. 3/8" Thick Washer AN960-616 6
14. AFT Cabane, LH KPFU0269-L 1
14. AFT Cabane, RH KPFU0269-R 1
15. AFT Strut KPFU0270 1
16. Middle Cabane, LH KPFU0237-L 1
16. Middle Cabane, RH KPFU0237-R 1
17. Forward Cabane, RH KPFU0236-R 1
17. Forward Cabane, LH KPFU0236-L 1
18. Forward Strut KPFU0235 1
19. 1/4" Bolt AN4-15A 2
20. 1/4" Bolt AN4-17A 3
21. 3/16" Shear Nut AN364-1032A 2
22. 3/16" Thin Washer ANS60-10L 8
23. Triangle Plate AUF-13 4
24. 3/16" Bolt AN3-15A 2
25. Tail Boom Bracket KPFU0035 1
26. Plastic Strip K-PS 1
27. Tail Boom - Brace Tube KPFUO0049 2
28. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 4
29, 5/16" Bolt ANS5-32A 2
30. 5/16" Thin Washer AN960-516L 4
31. 5/16" Tensile Nut AN365-524A 2
32. Loc Ring RL 27 1/4 2
33. Keel Template KPFU0070 1
34. 912 Engine Mount Angle, RH KPPWO0146-R 1
34. 912 Engine Mount Angle, LH KPPWO0146-L 1
35. 3/16" Bolt AN3-16A 2

6/23/2003



ATHNASSY WO0d IV
ATIVHIV Scl—S SUGERY

LBYTON

L0/L0/%

L1—100



$-128 AIRAILE - TAIL BOOM ASSEMBLY

001-12

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Shear Nut AN364-1032A 7
2. 316" Thin Washer AN960-10L 16
3. 3/16" Bolt AN3-10A 4
4. 3/16" Bolt AN34A 6
5. 3/32" Aluminum Pop Rivet 40APR1/8 14
6. Tail Boom KAFU0016 1
7. Tail Boom Extension TB-EXT 1
8. 3/16" Bolt AN3-12A 2
9. 3/16" Nut Plate K-1000-3 7
10. Tape KSAC0003 12 in
11. Boom Template KPFU0069 1
12. Skid Block TB-SB 1
13. 3/16" Bolt AN3-20A 1
14. Elevator Push Pull Tube Guide KPFU0329 1
15. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 4

5/ 7101



66/91/€0

86vCaN NOILVTIVISNI ddVOdd001d
ATIVHIV Scl—S SUWUEY

JANIL SIHL 1V TT18d

L-200



S-12S AIRAILE - FLOORBOARD INSTALLATION

0

02-2

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-5A 6
2. 3/16" Large Washer ANQ70-3 8
3. Floorboard KPFUOQ058 1
4. 3/16" Thick Washer AN960-10 2
5. 3/16" Shear Nut AN364-1032A 2
6. 3/16" Bolt AN3-12A 2
7. 3/16" Nut Plate K-1000-3 6
8. 3/32" Aluminum Pop Rivet 40APR1/8 12

3/15/99



£0/0¢/90

e - —-——————————y

\dm \._M
I~ 9
N N
~
//l// _"
T3 s
oY h_ _J/
0 I
~ 1
I
Ly
s
T~
3§
. o
(S
+
*/
\ o S A

: THREADED END OF SWIVEL BUSHING NEEDS TO

BE DRILLED QUT TQ 5/16" AND CLEVIS PIN
INSERTED BEFORE FINAL INSTALLATION.

*THREADED END

A

19
N

TR,

v

S—12S AIRAILE RUDDER PEDALS

MD3501

£—¢00



$-12S AIRAILE - RUDDER PEDAL ASSEMBLY

PAGE 0024

# DESCRIPTION PART NUMBER QUANTITY
1. Rudder Pedal KPCS0066 2
2. 3/16" Bolt AN3-13A 4
3. Rudder Pedal Bushing KPCS0017 4
4. Brake Saddle KPCS0024 4
5. 3/32" Aluminum Pop Rivet 40APR1/8 8
6. 3/16" Nut Plate K-1000-3 2
7. Swivel Bushing KPCS0055 2
8. Swivel Bushing KPCS0056 2
9. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 56
10. Rudder Pedal - Web KPCS0063 4
11. Rudder Pedal - Hinge Plate, LH KPCS0064-L 4
12. Rudder Pedatl - Hinge Plate, RH KPCS0064-R 4
13. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-62 4
14. 1/2" Plastic Washer KSACO0005 10
15. Large Cotter Pin MS24665-285 2
17. Wear Plate KPFU0382 1
18. 3/16" Single Ear Nut Plate MS21051-L3 2
19. 5/16" Clevis Pin * MS203924C65 0

*Referenced from rudder cable system.

6/30/2003



66/91/€0

RUDDER HORN
THIS PULLEY BOLTS TO TANGS
ON TAIL BOOM EXTENSION. A/
2
\u

g~ >

BUSHING ON STA. 3 qmcmm/
i

RUDDER CABLE ROUTES
INSIDE BOOM TUBE

WELDED BUSHING

Vi

RREAYME S—12S5 AIRAILE
RUDDER CABLE SYSTEM

MD3500

§-Z00



S-12S AIRAILE - RUDDER CABLE SYSTEM ASSEMBLY

002-6

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-5 2
2. 3/16" Thin Washer AN960-10L 10
3. 3/16" Thick Washer AN960-10 2
4. 3/16" Castle Nut AN310-3 2
5. Small Cofter Pin MS24665-134 4
6. Small Pulley AN210-1A 2
7. 3/16" Bolt AN3-7A 4
8. 3/16" Shear Nut AN364-1032A 12
9. 3/16" Bolt AN3-13A 2
10. Cable Guide HA-144 2
11. 3/16" Bolt AN3-6A 4
12. Hummertang T12-HT6 8
13. 3/16" Clevis Pin M820392-2C17 4
14. 3/16" Bolt AN3-3A 4
15. Shackie RL-205-T 8
16. Pulley AN210-2A 4
17. Loc Ring RL 27 1/4 4
18. Rudder Cable KARDO002 2
19. 5/16" Clevis Pin MS20392-4C65 2
20. Aluminum Bushing, 1/2" x .083 x 1" * KAAC0026-5 0
21. 5/16" Thick Washer AN960-516 4
22. 3/16" Tensile Nut AN365-1032A 4

*Builder must fabricate from raw stock.

3/25/99



SHMVHE HOL
IDI'TNVHUAH HATONIS WHLSAS HMVHEH

N

. ‘-
L X
1
A =
07 N

HATIVHIV S-S SUUER

€0/€2/90

YHOAH QIS S,107Ud

ATANASSY Ixvaa Jnn

STIVI30 304 WALSAS 318v3d ¥3aand 33S

AJENISSY Wa3d 300 3CIS S HIONISSYd



$-12S AIRAILE - BRAKE SYSTEM
SINGLE HYDRAULIC TOE BRAKES

PAGE 002-8

# DESCRIPTION PART NUMBER QUANTITY
1. Rudder Pedal * KPCS0066 0
2. Hydraulic Reservoir Clamp FS-HS 1
3. Hydraulic Brake Reservoir KPBS0007 1
4. 7/8" Expansion Cap 2598K29 1
5. Straight Fitting KSBS0002 3
6. 3/16" Bolt AN3-3A 3
7. 3/16" Thin Washer (+4 Dual Hyd Brakes) AN960-10L 10
8. 3/16" Shear Nut AN364-1032A 8
9. 3/16" Bolt AN3-15A 2
10. Parking Brake KSBS0007 1
11. Knob KSAC0012 1
12. 3/16" Shear Acorn Nut 22NKMO2 1
13. Hydraulic Brake Line (+40 ft Dual Hyd Brks) KSBS0004 34 ft
14. Zip Ties ZIP TIES 10
15. 90 Fitting (+4 Dual Hyd Brks) KSBS0001 6
16. Tee Fitting KSBS0003 1
17. Teflon Tape ** TEFLON TAPE 0
18. 1/4" Shear Nut AN364-428A 8
19. 1/4" Thick Washer AN960-416 16
20. 1/4" Bolt AN4-5A 8
21. 1/4" Thin Washer (-2 Dual Hyd Brks) AN960-416L 18
22. 5/16" Shear Nut AN364-524A 4
23. 5/16" Thin Washer AN960-516L 4
24 . Stainless Steel U Bracket SuU-118 4
25. 516" Plain NUt*> e 0
26. Master Cylinder - Brake (+2 Dual Hyd Brks) KSBS0031 2
27. Brake Mount Bracket, LH B-MBRKT-L 4
28. Brake Mount Bracket, RH B-MBRKT-R 4
29. 8-32 Pan Head Machine Screw KSHWO0008 16
30. 3/16" Thick Washer AN960-10 8
31. 3/16" Bolt AN3-12A 4
32. 8-32 Tee Nut KSHWO0007 16
33. Parking Brake Stop Plate KPBS0018 1
34. 1/4" Bolt (-2 Dual Hyd Brks) AN4-4A 2
35. Aluminum Tube, 1/2" x .035 x 7" **** KAACO0026-2 0
36. Aluminum Strap, 1" x .032 x X **** KAAC0026-8 0
37. Cushioned Clamp MS21919-DG18 1
38. 3/16" Insert Nut (-2 Dual Hyd Brks) I-NUT 2
39. Cushion Clamp, 5/8" MS21819-DG10 1
*Referenced from rudder pedals. “*Builder provides.

Supplied with Master Cylinder. Builder must fabricate from raw stock. 6/23/2003



66/91/€0

SWIVEL BUSHING AT STATION 3 Y k4

MD3506

W& RRAFINMNIES S—12S AIRAILE
oo CONTROL STICK ASSEMBLY

6-200



002-10
S-12S AIRAILE - CONTROL STICK MOUNT & ASSEMBLY
# DESCRIPTION PART NUMBER QUANTITY
1. 7/8" End Cap CS-EC 2
2. Bearing Washer CS-BW 8
3. Control Stick Grip CS-G 2
4. Control Stick KPCS0072 2
5. Thrust Bearing CS-TB 4
6. 3/16" Shear Nut AN364-1032A 6
7. 3/4" Nyloc Nut CS-3/4LOCNUT 2
8. Aluminum Bushing, 3/4" x .058 x 3/4" * KAAC0026-4 0
9. 3/16" Bolt AN3-10A 4
10. 3/16" Thin Washer ANS60-10L 10
11. 5/8" Push Pull Tube CS-5/8PPT(12) 1
12. Control Stick Torque Tube CS-TT-A 1
13. Male Rod End, 1/4" X 1/4" NM-4 2
14. 1/4" Plain Nut AN345-416 4
15. Control Stick Link Tube CS-CSLT-3 1
16. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-41 2
17. 3/16" Bolt AN3-10A 1
18. 1/4" Plastic Washer PW-4 2
19. Aluminum Bushing, 1/4" x .028 x 17/32" * KAAC0026-1 0
20. 1/4" Bolt AN4-10A 2
21. 1/4" Shear Nut AN364-428A 1
22, 1/4" Thick Washer AN960-416 8
23. 3/16" Bolt AN3-12A 1
24, 1/4" Plain Botlt 1/4X1 BOLT 2
25, 1/4" Shear Acorn Nut 52NKTE-048 2
26. 1/4" Bolt AN4-15A 1
27. 1 1/4" Push Pull Tube ** TG 1 1/4PPT-141 5/8 0

*Builder must fabricate from raw stock.
**Referenced from elevator assembly.

3/25/99



>
b
=
Y
S
2,
<
N
vy
b
=
"
7
=
=<

60SCANW

66/L1/€0

R
:
C
f
i
0
)]
=
=
=

L1-200



S-12S AIRAILE - AILERON CABLE SYSTEM

002-12

# DESCRIPTION PART NUMBER QUANTITY
1. Pulley AN210-2A 6
2. Hummertang T12-HT6 8
3. Shackle RL-205-T 10
4. 3/16" Tensile Nut AN365-1032A 4
5. 3/16" Clevis Pin MS20392-2C17 6
6. Loc Ring RL 27 1/4 6
7. 3/16" Bolt AN3-3A 4
8. 3/16" Bolt AN3-7A 6
9. 3/16" Shear Nut AN364-1032A 12
10. 3/16" Bolt AN3-6A 4
11. Tang ST-16 4
12. 3/16" Bolt AN3-24A 1
13. 1/4" Bolt AN4-37A 1
14. 1/4" Thick Washer AN960-416 5
15. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 6
16. Control Stick Tee CS-TEE14 1
17. Bearing Flange BR-FLNG 2
18. Bearing SR4APP 2
19. Stand Off, 3/4" x 3/4" S0-3/4X3/4 1
20. Aileron Cable KACS0009 1
21. 1/4" Shear Acorn Nut 52NKTE-048 1
22. Turnbuckle (W/Pins & Loc Rings) RL-335-AT 2
23. Smali Pulley Cable Keeper SP-CK 4
24. Small Cotter Pin MS24665-134 4
25, Bushing, 1/4" x .028 x 3/8" * KAAC0026-1 2

*Builder must fabricate from raw stock.

3/25/99



¥0/.2/20

A

N

AILERON PUSH/PULL TUBE

/rco_u THROUGH
SLOTS IN KEEL

@\\ FLAP LEVER MOUNT FRAME BETWEEN SEATS

RARINNIET S—12S AIRAILE
FLAP SYSTEM ASSEMBLY

MD3510

€1-200



S-12S AIRAILE - FLAP SYSTEM ASSEMBLY

PAGE 002-14

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-7A 1
2. 3/16" Bolt AN3-14A 4
3. 3/16" Thick Washer AN960-10 9
4 . Insert Nut KPAC0012 2
5. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 3
6. Flap Teleflex, 8' ** W-F-TELFX-8 0
7. 3/16" Shear Nut AN364-1032A 2
8. Aluminum Bushing, 1/4" x .028 x 7/8" * KAAC0026-1 0
8. Aluminum Bushing, 3/8" x .058 x 3/8" * KAAC0026-3 0
10. 1/4" Bolt AN4-20A 1
11 . Plastic Shim KPACO0121 1
12. Teleflex Retainer Bracket KSCS0001 1
13. Aluminum Bushing, 1/4" x .028 x 8/16" * KAAC0026-1 0
14. Flap Lever Side Plate KPFL0O046 2
15. Flap Trip Release Tube KPFLO045 1
16. Flap Lever KPFL0O0O44 1
17. Spring C-21 1
18. 3/16" Tensile Nut AN365-1032A 1
19. 3/4" Endcap 3/4 ENDCAP 2
20. Teleflex Retainer W-TEL-R 1
21. Safety Wire SAFETY WIRE 0 ft
22 . Flap Dual Teleflex Retainer, AFT FL-DTR-AFT 1
23. Female Rod End NF-3 1
24 . 3/16" Thin Washer ANS60-10L 6
25. 1/4" Shear Acorn Nut 52NKTE-048 1
26. 3/16" Shear Acorn Nut 22NKM02 5
27. 3/16" Bolt AN3-6A 1
28 . Horizontal Stabilizer Attach Bracket 52-SAB 1
29 Zip Ties ZIP TIES 2
30. Flap Dual Teleflex Retainer (FWD S-12 Style) FL-DTR-FWD 1
31. Flap Teleflex, 7' W-F-TELFX-7 1
32. Flap Lever Cover KAFLO004 1
33. 3/16" Bolt AN3-13A 1
34. Aluminum Bushing, 1/4" X .028 X 1/8" * KAAC0026-1 0
35. 3/16" Bolt AN3-3A 2
36. Loctite Blue LOC-TITE 0

*Builder must fabricate from raw stock.
*“*Referenced from wing section.

2/27/04



66/91/£0

INNON HHAH'T H'1LLOHHL
HIIVHIV Scl—-S SUER

SOGEAN

INFANOITY §O4
'0,034 SV WML

G1-200



S-12S AIRAILE - THROTTLE LEVER MOUNT

002-16

# DESCRIPTION PART NUMBER QUANTITY
1. Throttle Knob T-KNOB 2
2. 1/8" Roll Pin, 1" 20032446 2
3. 3/16" Bolt AN3-6 1
4. Stop Ring, 5/8" x .058 x 1/2" T-SR-5/8 1
5. Throttle Lever T-TL 1
6. #4 Small Pan Head Screw 4X1/4 PHS 2
7. Small Cotter Pin MS24665-134 2
8. Machine Screw MS35206-218 2
9. Throttle Retension Block T-RB 1
10. 3/16" Thick Washer AN960-10 3
11. Set Screw T-SC 2
12. 3/18" Bolt AN3-14A 1
13. 3/16" Nut Plate K-1000-3 1
14, Throttle Stop T-STOP 2
15. Friction Rod T-FR 1
16. 3/16" Thin Washer AN960-10L 2
17. Friction Block T-FB 1
18. 3/16" Castle Nut AN310-3 1

3/15/99



ATHNASSY LVHS

ATIVHIV

Scl—S SUUERY

rOSC AN

66/61/€0



$-12S AIRAILE - SEAT ASSEMBLY

002-18

# DESCRIPTION PART NUMBER QUANTITY
1. Seat Back Cover KPST0048 2
2. Seat Bottom Cover KPST0049 2
3. 3/16" Bolt AN3-14A 8
4. 3/16" Thin Washer AN960-10L 26
5. Seat Back Gusset ST-GUS 8
6. 3/16" Shear Nut AN364-1032A 8
7. 1/4" Quick Pin PIN 1/4X1.2 4
8. Seat Back Frame ST-SBF 2
9. 7/8" End Cap CS-EC 4
10. Aluminum Tube, 1/2" x 035 x X * KAACQ0026-2 0
11. Headrest Cover KPST0050 2
12. 3/16" Bolt AN3-13A 8
13. Aluminum Internal Brace, 1/2" .035 x X * KAAC0014-1 0
14. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 4
15. 3/16" Thick Washer AN960-10 4
16. 3/16" Rivet Nut MS27130-A25K 8
17. 1" End Cap 1 CAP 4
18. 3/32" Aluminum Pop Rivet 40APR1/8 4
19. Headrest - Raw Stock Kit KAAC0014 1
20. Headrest Frame ST-HRF(6/12) 2

*Builder must fabricate from raw stock (KAAC0026).

3/25/99



L0/62/11

MD4161

RREMES S—12S AIRAILE
OPTIONAL FLIP—UP SEAT ASSEMBLY

YLL—=200



$-12S AIRAILE - OPTIONAL FLIP-UP SEAT ASSEMBLY

PAGE 002-18A

# DESCRIPTION PART NUMBER QUANTITY
1. Seat Back Cover ST-SBC-A 2
2. Seat Bottom Cover, LH/RH ST-SBTC-A 2
3. 3/16" Bolt AN3-14A 12
4 . 3/16" Thin Washer ANS60-10L 34
5. Seat Back Gusset ST-GUS 8
6. 3/16" Shear Nut AN364-1032A 12
7. 1/4" Quick Pin PIN 1/4X1.2 4
8. Seat Back Frame ST-SBF 2
9. 7/8"End Cap CS-EC 4
10. Aluminum Tube, 1/2" x .036 x X * KAAC0026-2 0
11. Headrest Cover KPST0050 2
12. 3/16" Bolt AN3-13A 8
13. Aluminum Internal Brace, 1/2" 035 x X * KAAC0014-1 0
14. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 4
15. 3/16" Thick Washer AN960-10 12
16. 3/16" Rivet Nut MS27130-A25K 8
17. 1" End Cap 1 CAP 4
18. 3/32" Aluminum Pop Rivet 40APR1/8 4
19. Headrest - Raw Stock Kit KAAC0014 1
20. Headrest Frame ST-HRF(6/12) 2
21. Seat Bottom Frame KPST0001 2
22. 3/16" Plastic Washer PW-3 16
23. Aluminum Tube KAAC0014 2
24 . Lacing Wire (Stick) 36" x 1/16" TG-LW-1/16 5
25. Long Zip Ties LONG 2IP TIES 40
26. 3/16" Aluminum Rivet - Cherry Q AAPQ-64 4

“Builder must fabricate from raw stock (KAAC026).

11/29/2001



¢0/10/L0

RIGHT HAND SEAT SHOWN

/;oczam TO TOP BOLT
OF FORWARD: CABANE
{SEE DETAIL)

SEE ALSO SUPER STRUCTURE ASSEMBLY

SEAT BRACKET
MD3503

RAEMMIEST S—125 AIRAILE
SEAT BELT INSTALLATION

61-200



$-12S AIRAILE - SEAT BELT INSTALLATION PAGE 002-20

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-12A 4
2. 1/4" Shear Nut AN364-428A 4
3. Shoulder Belt - Slider End KAST0025-4 0
4. lLap Belt - Clip Side * KAST0025-1 0
5. Seat Belt Kit KASTO0025 1
6. Lap Belt - Buckle Side * KAST0025-2 0
7. 1/4" Thick Washer AN960-416 12
8. Shoulder Belt - Swivel Clip End * KAST0025-3 0

*Supplied in seat belt kit.
9/5/02



€0/94/90

ATANASSY "THNVA LNANNHLSNI
ATIVHIV Scl—S SIS

-
-

LZSEAN

12-200



$-12S AIRAILE - INSTRUMENT PANEL ASSEMBLY

PAGE 002-22

# DESCRIPTION PART NUMBER QUANTITY
1. Instrument Panel Housing KPIP0O032 1
2. #6 Small Pan Head Screw 6RX1/2 PHS 15
3. 3/32" Aluminum Pop Rivet 40APR1/8 4
4. Instrument Panel - Optional Blank KPIP0030 1
4. Instrument Panel - Standard Pre-Cut KPIP0035 1
5. Tinnerman A1789-8Z-1 30
6. 3/16" Bolt AN3-3A 2
7. Mount Tang ST-16 1
8. 3/16" Nut Plate K-1000-3 2
9. #8 Pan Head Screw 8X1/2 PHS 30
10. Attach Angle KPIP0031 1
11. 3/16" Thin Washer AN960-10L 2
12. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-62 2
13. Wire Casing IP-WCASE 13 ft
14. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 4

6/16/2003



66/L1/€0

RAEIMES S—-12S AIRAILE
NOSE POD ASSEMBLY

MD3511

L-€00



$-12S AIRAILE - NOSE POD ASSEMBLY

003-2

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Small Brass Washer ANS60-B4 24
2. Nose Cone Top KPFU0107 1
3. Nose Cone Mating Strip PP-NCMS 2
4. Nose Cone Bottom PP-NCBOT 1
5. 1/8" Aluminum Pop Rivet - Avex 1691-0410 24

3/15/99



66/L1/€0

RAFIMIES S—12S AIRAILE
#4 BELLY PAN INSTALLATION

MD3512

€-£00



S-128 AIRAILE - #4 BELLY PAN INSTALLATION

003-4

# DESCRIPTION PART NUMBER QUANTITY

1. 3/16" Bolt AN3-3A 6

2. 3/16" Thick Washer ANS60-10 6

3. #4 Belly Pan Former - RH KPFUOQO085-R 1

4. #4 Belly Pan Former - LH KPFUQ085-L 1

5. 5/8" Cushioned Tube Clamp MS21919-DG10 6

6. 3/16" Shear Nut AN364-1032A 6

7. Rubber Edging X101 13in

8. 3/32" Aluminum Pop Rivet 40APR1/8 8

9. #4 Belly Pan KPFLI0095 1
10. Foam Strip, 3/16" x 3/8" x X * KAAC0026-7 0

*Builder cuts from raw stock.

3/25/99



66/L1/E0

NOILVTIVLSNI NVd AT149 &%

CLISEAN

ATIVHIV Scl-S SUUE

G-£00



$-12S AIRAILE - #3 BELLY PAN INSTALLATION

003-6

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-3A 4
2. 3/16" Thick Washer AN960-10 4
3. Gusset-RH KPACO0065-R 1
4. #3 Belly Pan Former - RH KPFU0084-R 1
5. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 6
6. 5/8" Cushioned Tube Clamp MS21919-DG10 4
7. 3/16" Shear Nut AN364-1032A 4
8. #3 Belly Pan Former - LH KPFU0084-L 1
9. Gusset-LH KPAC0065-L 1
10. 3/32" Aluminum Pop Rivet 40APR1/8 4
11. Z Strip KPACO0067 2
12. #3 Belly Pan KPFU0096 1
13. 1/8" Aluminum Pop Rivet - Avex 1691-0410 28
14. Foam Strip, 3/16" x 3/8" x X * KAAC0026-7 0
15. Radiator Boom Seal KPPWO0049 1

*Builder cuts from raw stock.

3/25/99



66/0€/€0

NOILVTIVLISNI NVd ATIdg 2#
ATIVEIV S21-S SSWUEEY

LOGY AN

L-£00



003-8

$-12S AIRAILE -#2 BELLY PAN INSTALLATION

# DESCRIPTION PART NUMBER QUANTITY
1. Top Channel, LH KPFUOQ060-LH 1
1. Top Channel, RH KPFU0060-RH 1
2. 2 Strip KPACO0039 2
3. 1/8" Aluminum Pop Rivet - Avex 1691-0410 26
4. #2 Belly Pan KPFUO0061 1
5. Foam Strip, 3/16" * KAAC0026-7 0

*Builder cuts from raw stock.

3/25/99



10/£0/50

NOILVTIVLSNI NVd ATIAd T#

ATIVHIV ScI—-S S

BOGLANW

6—¢00



S-12S AIRAILE - #1 BELLY PAN INSTALLATION

003-10

# DESCRIPTION PART NUMBER QUANTITY
1. Pitot Tube *** PITOT TUBE 0
2. 8" Z Strip PP-82 2
3. Z Strip KPAC0040 2
4. Top Channel, LH KPFU0062-LH 1
4. Top Channel, RH KPFU0062-RH 1
5. 1/8" Aluminum Pop Rivet - Avex 1691-0410 38
6. #1 Belly Pan KPFUO0063 1
7. Rubber Grommet MS35489-17 1
8. 3/16" Shear Nut ** AN364-1032A 0
9. 3/16" Large Washer ** AN970-3 0
10. 3/16" Thick Washer ** AN960-10 0
11. 3/16" Bolt ** AN3-12A 0
12. Static/Pitot Mount IP-SPM 1
13. 3/16" Bolt AN3-5A 1
14. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 1
15. Static/Pitot Mount Clamp IP-SPMC 1
16. 3/16" Shear Nut AN364-1032A 1
17. 3/16" Thick Washer AN960-10 2
18. Static Tube W-ST 1
19. Line Clamp, 3/8" FS-LCL 3/8 2

*Builder cuts from raw stock.
**Referenced from floorboard assembly.
***Builder makes pitot tube by cutting static tube in half.

5/ 7/01



NOILVTIVLSNI T'ITHIHSANIM

v 1GCAN

AIIVHIV S-S SUULElR

00/12/21

L1 =200



S-12S AIRAILE - WINDSHIELD INSTALLATION

003-12

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-12A 1
2. 3/16" Thick Washer AN960-10 1
3. Splice Tube * KPFUO0110 1
4, 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 32
5. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 5
6. Aftach Angle KPFU0271 1
7. 1/8" Small Brass Washer ANS60-B4 17
8. Top Former, LH KPFU0108-L 1
9. Top Former, RH KPFUO0108-R 1
10. Top Former - AFT KPFU0272 1
11. Top Former Support KPFLI0242 2
12. Windshield Side Tube KPFUO0111 2
13. Windshield (Tinted or Clear) KPFU0278 1
14. 1/8" Aluminum Pop Rivet - Avex 1691-0410 65
15. Gusset FE-DF-ST-GUS 4
16. Foam Seal KSAC0013 9 ft
17. 3/16" Shear Nut AN364-1032A 1
18. Attach Bracket - Windshield Support KPWS0016 1
19. Windshield Support KPWS0017 1
20. 1" Black Foam Tape KSACO0011 4in

*Builder cuts into (3) equal pieces, see text.

12/21/00



NOILVTIVLSNI HHNSOTONA LAV
ATIVHIV Scl—S SUUERJ

6¥STAn

66/2¢/€0

€1-£00



S-12S AIRAILE - AFT ENCLOSURE INSTALLATION

003-14

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 48
2. Gusset FE-WF-TF-GUS 2
3. Door Former KPFU0112 2
4. AFT Window Former KPFU0274 2
5. AFT Window (Tinted or Clear) KPFU0104 2
6. 1/8" Aluminum Pop Rivet - Avex 1691-0410 192
7. AFT Enclosure KPFUO0273 1
8. Upper Panel, LH KPFU0101-L 1
9. Upper Panel, RH KPFUO101-R 1
10. Soundproofing - AFT KPFU0276 1
11. Soundproofing - LH KPFU0277-L 1
12. Soundproofing - RH KPFU0277-R 1
13. Seal Strip KPACO0070 2
14. Small Rubber Edging 8510K11 120in
15. Top Former Closeout KPFUO0275 1
16. Tail Boom Access Panel KPFUQ106 1
17. Rubber Edging X1011 60 in
18. Gusset D-CG 2

3/16/99



ATHNASSY dHAOD HALNHD

LESEANW

Sol—S SlUlsR

A TIVHIV

/(HHHLDHHLS ¥3dNS 33S) 39NL 133

66/81/€0

§1-€00



S-12S AIRAILE - CENTER COVER ASSEMBLY

003-16

# DESCRIPTION PART NUMBER QUANTITY

1. 1/8" Aluminum Pop Rivet - Avex 1691-0410 23

2. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 18

3. Rubber Edging X1011 120 in

4. Center Cover - AFT Wrap KPFUO0262 1

5. Center Cover - FWD Enclosure KPFUO0267 1

6. 1/4 Turn Stud #200 3

7. Rubber Washer #201 3

8. Wear Washer Nylon #103 3

9. 1/8" Small Brass Washer AN960-B4 11
10. Snap Ring #101 3
11. 3/32" Aluminum Pop Rivet 40APR1/4 6
12. Receptacle #302 3
13. Center Cover AFT Mount, RH KPFU0261-R 1
14. Center Cover - FWD Mount KPFU0260 1
15. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 8
16. Center Cover AFT Mount, LH KPFU0261-L 1
17. Reinforcement Tang KPAC0041 2

3/16/99



ATANASSY 4000 TINd 0/9/€0
ATIVHIV Scl—S Sl d

O¢SCan

Lg
B N
e

4 L1600



$-12S AIRAILE - DOOR ASSEMBLY

# DESCRIPTION

PART NUMBER

PAGE 003-18

QUANTITY

OO bdwhN-~-

1/8" Aluminum Pop Rivet - Cherry Q
Gusset

Door - Upper Frame Tube

1/8" Stainless Wire Hinge Pin

Formed Hinge - 3/4"

Formed Hinge - 1/2"

Door Hinge - Tube

Door - Lexan (Tinted or Clear)

1/8" Stainless Steel Pop Rivet - Cherry Q

. Door Handle

. 1/8" Aluminum Pop Rivet - Avex
. Door Handle Gusset

. Gusset

. Door - Lower Frame Tube, LH
. Foam Seal

. Mount Bracket

. Door Rub Block

. Air Vent

1" Black Foam Tape

. Door - Lower Frame Tube, RH

. 5/16" Loc Nut - Coarse

. 5/18" Thick Washer

. Ball Stud

. Gas Strut

. 1/8" Stainless Steel Pop Rivet - Cherry Q
. Lift Bracket

. Upper Door Handle

. 3/16" Countersunk Machine Bolt

. Housing Mount Bracket

. Housing Mount Bracket

. Pivot Arm

. Aluminum Bushing, 3/8" x .095 x 1 1/4" *
. Aluminum Bushing, 3/8" x .095 x 2" *
. 1/4" Plastic Washer

. 3/16" Thin Washer

. Button Head Cap Screw

. Wire Swivel/Screw Stop

. Adjustable Cable Ferrule/Nut

. Door Handle - Link Tube

. Stainless Steel Rod, 3/32"

. Button Head Screw

. Brass Flange Nut

*Builder must fabricate from raw stock.

AAPQ-42
D-CG
KPDRO0033
D-HP
KPDR0032
KPDROO031
KPDR0034
KPFUQ105
CCPQ-42
KPDR0026
1691-0410

D-DHG

KPAC0064
KPDRO066-L
KSAC0013
KPFUQ026
D-RB
AIR-VENT
KSAC0011
KPDRO066-R
KSHW0022
ANS60-516
KSHW0021
KSHW0023
CCPQ-44
KPDR0036
D-UDH
AN509-1032R14
KPAC0072
KPAC0075
KPACO0071
KAAC0026-12
KAAC0026-12
PW-4
ANS60-10L
BSHW0010
2361

12553
KPDROO067
TG-S8W3/32
KSHW0024
KSHW0025

52

[,

=N
N
OMNNLEO 2P ODCOIITNNN-S & AN

-
N

DO NDEBEBNNNOOBNNIANMNNONDDNMNLDLD

1/5/2005



00/81/%0

HIIVHIV Scl—S SlUlLslk J)

NOILVTIVLSNI M4ONHdd MO'TAd

61GCAN

61-€00



$-12S AIRAILE - FLOW FENCE INSTALLATION

003-20

# DESCRIPTION PART NUMBER QUANTITY
1. Vertical Fence - LH KPFU0263-L 1
2. Vertical Fence - RH KPFU0263-R 1
3. Vertical Fence - Top Rib KPFU0265 1
4. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ42 4
5. 1/8" Aluminum Pop Rivet - Avex 1691-0410 85
6. Horizontal Fence - LH KPFU0264-L 1
7. Horizontal Fence - RH KPFUO0264-R 1
8. Horizontal Fence-FWD Rib, Vertical Fence-Lower Rib KPFU0119 2
9. Horizontal Fence - Middle Rib KPFUQ118 1
10. Horizontal Fence - AFT Rib KPFU0117 1

1/27/00



£0/¢2/90

ATdNHSSY LNNOW ANITONA

ATIVIIV Scl—S SUUlElkd

LGSSCANW

N
m
m
—
|._
C
Q@
™M

ANNOYD 3INION3 e

L —+¥00



5-12S AIRAILE - 912/912S ENGINE MOUNT ASSEMBLY

PAGE 004-2

# DESCRIPTION PART NUMBER QUANTITY
1. 3/8" Bolt ANB-23A 6
2. 1/8" Aluminum Washer EG-AW 10
3. Barry Mount 22001 6
4. 10MM Bolt M10 X 35 4
5. 10MM Loc Washer 945-753 4
6. 912 Mount Angle KPPWO0057 2
7. 1/4" Bolt AN4-24A 2
8. 1/4" Thin Washer AN960-416L 4
9. AFT Mount Strap EG-912-AMS 1
10. Forward Mount Strap KPPW0210 1
11. 912 Engine Mount Angle, RH * KPPW0146-R 0
11. 912 Engine Mount Angle, LH * KPPWO0146-L 0
12. 1/4" Tensile Nut AN365-428A 2
13. Torsion Strut End Fitting EG-912-TSFF 2
14. 3/16" Thin Washer ANS60-10L 2
15. 3/16" Shear Nut AN364-1032A 2
16. 3/16" Bolt AN3-10A 2
17. 3/8" Tensile Nut AN363-624A 6
18. Torsion Strut KPPWO0044 2

*Reference super structure.

6/23/2003



66/0€/€0

ANTONH
A TIVIIV Scl—S SlUlLske

8LGYANW

38NL 133M

£-100



$-12S AIRAILE - 912 ENGINE, THROTTLE/FUEL HOOK UPS

004-4

# DESCRIPTION PART NUMBER QUANTITY
1. Air Filter, K & N (503/582 filter) EG-AF 2
2. 63MM Clamp * EG-AF-CLAMP 2
3. 3/16" Bolt AN3-7A 2
4. Choke Cable Guide ** EG-EG-912-1 2
5. Throttle Cable Mount, 912, L EG-TCM-L 1
5. Throttle Cable Mount, 812, R EG-TCM-R 1
6. Throttle Cable EG-CAB-12 2
7. Wire Stop Screw ** EG-EG-912-2 2
8. 3/16" Thick Washer ANS60-10 6
9. 3/16" Shear Nut AN364-1032A 2
10. Throttle Adjust Ferrule ** EG-EG-912-3 2
11. 1/8" Ferrule Nut ** EG-EG-912-4 0
12. Small Hose Clamp 5-6202 7
13. Cable Housing EG-T-CAB-H 28 ft
14. Cable Conduit Ferrule 2394 3
15. Double Choke Cable Stop CK-DCS 1
16. Mixer Plate KPPWO0076 1
17. Wire Swivel Screw Stop 2361 3
18. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 6
19. Choke Cable Stop CK-CS 1
20. Choke Assembly Nut *** 4-336-1 0
21. Choke Assembly Washer *** 4-336-2 0
22. Pull Choke Mount CK-MT 1
23. Choke Assembly 4-336 1
24. Cable Ferrule Cap ENDCAP-12000 8
25. 1/4" Black Fuel Line 27002A 13 ft
26. Straight Withdrawal Fitting 8330 3
27. 1/8" Brass Tee Fitting 3-20120 1
28. 912 Engine EG-EG-912 1
29. Choke Cable BC-105 2
30. 1/4" Thick Washer AN960-416 4
31. Wire Swivel/Screw Stop 2361 2

*Supplied with air filter.

**Supplied with engine.
***Supplied with choke assembly

5/ 8/01



£0/€2/10

A TdNASSY  LSNVHXHA
> Sk d

A IIVIIV sScl

<
|
N
w
~

S-¥00



S$-12S AIRAILE - 912/912S EXHAUST ASSEMBLY

PAGE 004-6

# DESCRIPTION PART NUMBER QUANTITY
1. 912 Muffler, $-12, 8-18 KPEX0058 1
2. 1/4" Thick Washer AN960-416 6
3. 8-12, $-18 Forward Lower Manifold, LH KPEX0059 1
4, S-12, S-18 AFT Lower Manifold KPEX0061 1
5. $-12, S-18 Forward Lower Manifold, RH KPEX0060 1
6. S-12, S-18 AFT Upper Manifold, RH KPEX0062 2
7. Rubber Isolator EG-RI 2
8. Muffler Mount Angle KPEX0010 1
9. 6 MM Loc Washer * AN935-416L 0
10. 6 MM Nut * 6MM NUT 0
11. Safety Wire SAFETY WIRE 0 ft
12. 6MM x 16MM Bolt M6X16 BOLT 2
13. Loctite Blue LOC-TITE 0
14. 5-12, $-18 Forward Upper Manifold KPEX0063 2
15. 1/8" Aluminum Washer EG-AW 2
16. S-12, S-18 AFT Lower Manifold, LH KPEX0066 1

*Supplied with rubber isolator.

2/12/2003



66/0€/€0

"Y" MUST BE AT LEAST

R :
<

RARIMIES S— 125 AIRAILE

FUEL MIXER BLOCK MQOUNTS

912 FUFL SYSTEM OUTSIDE LOWER CABANE

L-v00



$-128 AIRAILE - 912 FUEL SYSTEM

004-8

# DESCRIPTION PART NUMBER QUANTITY
1. Line Clamp, 3/8" FS-LCL 3/8 15
2. 1/4" Blue Fuel Line (feet) FS-FL 50 ft
3. Zip Ties ZIP TIES 10
4. 1/4" Black Fuel Line * 27002A 0ft
5. Straight Withdrawal Fitting 8330
6. Line Clamp, 5/16" ID FS-LCL 5/16
7. Vent Tube KPFS0020
8. Coil Wrap (feet) 1/2 SPIRAL LOOM ft
9. Fuel Filter 33031

10.

Fuel Shut Off Valve

. 90 Withdrawal Fitting

Fuel Mixer Block

. Sump Drain Valve

. 8§x32 Bolt

Loctite Blue

8 x 32 Nut

1" Cushioned Tube Clamp
Fuel Line "Y" Connector
Conduit Adjuster Assembly
. Small Hose Clamp

. Fuel Cap

. Plastic Baffle **

. 1/4" Plain Nut

Rubber Gasket **

. 1/4" Shear Nut

. Bead Chain - Retainer Sleeve
. 1/4" Large Washer

NN NONNNNNMNMNA A aaaaaaa
©COIDNBEIN OO ANDOE W

. Plastic Retainer

#3 Bead Chain (inches)

. Bead Chain - End Coupling
. 1/8" Small Brass Washer

W W W
NSO

*Referenced from 912 engine.
**Supplied with Fuel Cap.

. 1/8" Stainless Steel Pop Rivet - Cherry Q

FS-S-OFF
8342
FS-FMB
8336
AN526-832R16
LOC-TITE
AN364-832A
MS21919-DG16
8345
KSFS0014
5-6202
KSFS0007
KSFS0012
AN345-416
KSFS0013
AN364-428C
KSHWO0014
ANS70-4
CCPQ-44
KPFS0012
KSHWO0012
KSHWO0013
AN96G0-B4

A
NNBABNNNMMNMNONONWNN A0 aNaaaNnNdw

5

4/12/99



BN - !
I\ IF_NOT INSTALLING OIL COOLER 5 Wﬁw/?@/@/ 15
S ROUTE DIRECTLY TO OIL PUMP 70T TN e
) / \\\ \ N Y &// ~ N
23 ™14 AN 18 ,REMOVE MOUNT TABS
Na X Q. . (FOUR PLACES)
TO OIL PUMP Sl 0 4 ¢ %
(BELOW GEAR BOX) N S RN
Q 17 44_
N\l
8 +2 Y Q. \_r_r \mo
p< N /\\g,/ 15
T 0IL PICKUP, ROUTE SN I NN
OIL LINE TO TOP | A
FITTINGS ON COOLER I SN
o> Q e
1Q 0
.
Q ¥ 12
|
14
s> ol | &
) ;vvj\/ 1\y3
~ /@z:
i s
w3l S Ny e
OF ENGINE @ 24
&
25
Q/B MD3516
REV. A
/
COOLANT
BOTTLE
CLAMP \

RARIMIES 5—125 AIRAILE

OIL TANK & OPTIONAL
COOLER INSTALLATION

OIL TANK
MOUNT

PLACE CLAMPS THROUGH ANGLES AS
SHOWN, TO HOLD OIL TANK

6-¥00



S-12S AIRAILE - 912/912S OIL TANK AND OPTIONAL COOLER INSTALLATION

PAGE 004-10

# DESCRIPTION PART NUMBER QUANTITY
1. Hose Clamp 5-5288 2
2. QOil Tank Mount, RH KPPWO0147-R 1
3. 3/16" Shear Nut AN364-1032A 2
4. Oil Tank Mount, LH KPPWO0147-L 1
5. 3/16" Thick Washer AN960-10 2
6. 3/16" Bolt AN3-25A 2
7. Straight Fitting KSPWO0026 1
8. Oil Line - Suction KSPWO0080 3 ft
9. Oil Line - Return KSPW0031 2 ft
10. Hose Clamp 5-6203 2
11. 5/16" Overflow Hose EGCS-OFH 72 in
12. 3/16" Bolt* AN3-4A 8
13. Loctite Blue LOC-TITE 0
14. 3/16" Thin Washer* AN960-10L 8
15. Oil Cooler Mount Bracket* KPPW0191 2
16. Upper Bracket Mount - Oil Cooler* KPPWO0071 1
17. .093 Silicone Sheet* KPPW0254 2
18. Threaded Bushing-Oil Cooler* KPPW0192 4
19. Small QOil Cooler* 20708 1
20. Lower Bracket Mount - Oil Cooler* KPPWO0072 1
21. 90 Degree Fitting KSPWO0002 2
22 . Straight Fitting* KSPWO0026 1
23. 90 Degree Fitting* KSPWO0002 1
24 . Banjo Fitting 956-315 1
25. Banjo Bolt- M16 x 1.5 x 28 940-878 1
26. Gasket Ring - 16 x 22 430-622 2
27. Safety Wire e 0
28. 90 Degree Fitting - Long KSPWO0082 1
* Optional

12/6/2006



66/L1/€0

NALSAS ONITOO0D <16
A'TIVHIV Scl—S SlULsiR )

GLGCAN

J38HL % OML
SNOUVLS N3ImML38
SIYNOOVIO WOLLOS

38NL SSOMD WO1108
HNO04 NOILVLS —'—‘—'—-M

9/$ 8" \
gL \
£l
SR A [ g
:L\\, 1 -
dANd Y3LYM 2~y o ¥
OL ONILLI3 LNV100D QvaH . 9
¥3ANITAD "M4 WOHA ISOH -
HOIVIQYY Q3dVHS .S, 31NOY - St »
‘INNOW A¥YVE ¥v31D Ol 9 €l -~
9/ QZ\ »Q':" ‘71/6:10
9/'@ Sl 1 LL/E:]
£ _— SN, 97—
¥Z » o
—/ 8, SN
9 ™S
’,/” ¢
dNNd ¥3LVM OL i~ A Ny
9 Iy
N _~dNVID AY3A0D3Y
- < HONOMHL dAV1D

YNVL NOISNVAX3/d314 oL 3 1108 70 30V1

L L-+00



S$-12S AIRAILE - 912 COOLING SYSTEM

004-12

# DESCRIPTION PART NUMBER QUANTITY
1. Zip Ties ZIP TIES 8
2. Line Clamp, 1/2" FS-1.CL 1/2 2
3. 5/16" Overflow Hose EGCS-OFH 24 in
4. 1/4" Blue Fuel Line FS-FL 6 ft
5. Line Clamp, 3/8" FS-LCL 3/8 1

6. Hose Clamp, 1 1/2" 5-5216 10
7. Pre-Formed Radiator "S" Hose KSPW0025 2
8. 1" Radiator Hose RADIATOR HOSE 51t
9. Coolant Recovery Bottle EGCS-CRB
10. Oil Botte* e
11. Coolant Recovery Clamp KPPWO0058

-
N

. 3/16" Shear Nut

1" Cushioned Tube Clamp

. 3/16" Bolt

1" Coolant Tube

1" Black Foam Tape

Radiator

. 1/8" Aluminum Pop Rivet - Cherry Q
Radiator Scoop - Bottom Panel

. 3/16" Bolt

. Reducer Coupler

. Hose Clamp, 1 3/4"

.1 1/4" Radiator Hose

. 90 Aluminum Elbow

. 3/186" Thin Washer

. 3/16" Nut Plate

. 3/16" Plastic Washer

3/16" Bolt

. 3/32" Aluminum Pop Rivet
Radiator Scoop - Side Panel - LH
Radiator Scoop - Side Panel - RH
. Rubber Edging

WWWRNRNRNMNNMNRORODRNMNN 2 2 3 s
2O OO VNDMRIN OO AW

*Referenced from 912 engine.

AN364-1032A
MS21919-DG16
AN3-5A
EGCS-32
KSAC0011
EGCS-RAD
AAPQ-41
KPPWO0069
AN3-6A
EGCS-RC
5-5220
EGCS-RHOSE
EGCS-ALUM-90
AN960-10L
K-1000-3
PW-3

AN3-4A
40APR1/8
KPPWO0OQ70-L
KPPWO0070-R
X101

—_

N
W22 OO ANDBDNAE 2O 22NN ARN 2O~

N

3/16/99



NOLLV TIVLSNI dOdd dAI™Id ddVm

HATIVHIV Scl—S SULs)ie d

GESran

00/2L74

€L-+00



$-12S AIRAILE - 912 WARP DRIVE PROP INSTALLATION

004-14

# DESCRIPTION PART NUMBER QUANTITY
1. 5/16" Bolt AN5-52A 6
2. 5/16" Tensile Steel Loc Nut AN365-524C 6
3. 5/16" Thin Washer AN960-516L 12
4. 2" Prop Extension - 912 KAPWO0021 1
5. Flange Bushing - 912 KPPWO0038 6
6. Warp Drive Propelier, 68" WARP 1
7. Crush Plate * — 0

*Supplied with Engine.

1/27/00



IVOIALOATd ANV SLINHNNYLSNI

10/81/90

clo

ATIVAIV Sl —S SUlER

4!
ZEGEAN \\fi
308NOSHIMOd L . -
10A ZL 0L % 6
ANION3 NO ¥3IAN3S N
aNY ONNO¥D DL ANION3 NO [D\
43GN3IS 0L gz | INION3 HLM SINOD
62 | H3ON3S 38NSSI¥d M0
_\/_\J—___\/-
g1
3INION3 Z16 INONT :j::;;%%]
¥03 ONILLIS W
HOLMS di siB53ne3 > —Nzg Ro—~——
V130 HOVL
INIONI HLIM L/ = ve
S3IW0J 9n1d - = z§
rd
N Y _W aNION3 woaj/
S34iM MOTIIX N
gz %Y
e ~
sz vz 2 A
N vz |-
e/ ! / /°|||"
ve /26 7ee /ze
61 T
vi
: =
15 \ 1ve ~
\«zz \
\
20V N gg
NL o [%
9l is
43 “
! 6!5?'8L
/S g\\‘
vl %
gl el %
8 o] 5"/% sz 7 - < ¢ o
(V130 0L ¥3438) Z Z SE] g @
Wd S834d i g S Q%, r:n
z -3 om = Bl/
8l /:_‘ =1 /:_— mg v

I =G00



$-12S AIRAILE - 912/912S INSTRUMENTS & ELECTRICAL

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

005-2

# DESCRIPTION PART NUMBER QUANTITY
1. Hour Meter KSPWO0022 1
2. Vertical Speed Indicator - Feet per Minute KSAV0008 1
3. Altimeter KSAV0002 1
4, Air Speed Indicator, 0-120 KSAV0004 1
5. Ignition Switch MS35058-22 2
6. Oil Pressure Gauge KSPWO0019 1
7. Oil Temperature Gauge * KSPWO0017 1
8. RPM Gauge KSPW0028 1
9. Cylinder Head Temperature Gauge * KSPWO0017 1
10. 14 Gauge Male Spade Terminal, Blue IP-7126 1
11. Teflon Tape **** TEFLON TAPE 0
12. 14 Gauge Female Spade Terminal, Blue IP-7128 16
13. 90 Withdrawal Fitting 8342 1
14. Line Clamp, 3/8" FS-LCL 3/8 8
15. Straight Withdrawal Fitting 8330 2
16. Line Tee 8338 1
17. 1/4" Blue Fuel Line FS-FL 8 ft
18. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 8
19. 14 Gauge Black Wire 14 GA WIRE/BLACK 31 ft
20. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 4
21. 14 Gauge Red Wire 14 GA WIRE/RED 50 ft
22. Terminal Y Connector, Brass IP-YC 1
23. Key Start Switch 25-6 1
24. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 26 ft
25. 14 Gauge White Wire 14 GA WIRE/WHITE 13 ft
26. 2 Plex 20 Gauge Wire 62181-DELL 12 ft
27. 3/16" Rivet Nut MS27130-A25K 2
28. Steel Nipple Fitting KSPW0062 1
29. 550B Spade Terminal 550B SPADE TERM 4
30. 14 Gauge Green Wire 14 GA WIRE/GREEN 15 ft
31. Battery -912** PS12150-NB 0
32. 4 Gauge Eye Cable Terminal 4 GA CABLE LUG 8
33. 4 Gauge Battery Cable, Black Wire 4 GA WIRE/BLACK 16 ft
34. 14 Gauge Eye Terminal, Biue 1/4" 1/4 EYE 14 GA 2
35. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-64 2
36. 14 Gauge Splice, Butt Connector IP-7132 4
37. 14 Gauge, In Line Fuse Holder KSES0019 2
38. 25 AMP Fuse KSES0020-25 1
39. OQil Pressure Switch KSES0004 1
40. 30 AMP Fuse KSES0020-30 1
41. Regulator/Rectifier **** EG-EG-912-5 0
42. 3/16" Bolt AN3-5A 2
43. 3/16" Thin Washer ANS60-10L 2

*Oil Temperature and CHT use the same type of gauge.
**Referenced from 912 battery box installation.
***Supplied with engine.

“**Builder Provides.

6/18/01



10/61/9

NOILVTIVLSNI X0d AdHLLYVH <216
ATIVHIV Scl—S Sl d

v A3
¢ACL AN

£ NOIVIS -7 >
SSNYL 1v3S

QIONIT0S H3LHVLS Ol

€-G00



$-125 AIRAILE - 912/912S BATTERY BOX INSTALLATION PAGE 005-4
# DESCRIPTION PART NUMBER QUANTITY
1. 4 Gauge Eye Cable Terminal * 4 GA CABLE LUG 0
2. 4 Gauge Battery Cable, Black Wire * 4 GA WIRE/BLACK 0 ft
3. Battery Box Mount Plate BAT-BOX-2 1
4. Battery PS12150-NB 1
5. Battery Box Support Angle BAT-BOX-3 2
6. 3/16" Shear Nut AN364-1032A 6
7. 3/16" Thick Washer ANS60-10 8
8. 3/4" Cushioned Tube Clamp MS21919-DG12 2
9. Battery Box Front Plate BAT-BOX-1 1
10. Battery Bar BAT-BAR-503/582 1
11. Small Cotter Pin MS24665-134 2
12. 3/16" Bolt AN3-3A 6
13. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 11
14. 5/8" Cushion Tube Clamp MS219198-DG10 2

*Referenced from 912 Instruments & Electrical.

1/26/04



66/61/€0

RRAFITIET S— 125 AIRAILE
WING: UNIVERSAL HINGE

MD3419

L-900



5-12S AIRAILE - UNIVERSAL HINGE ASSEMBLY PAGE 006-2

# DESCRIPTION PART NUMBER QUANTITY
1. Aluminum Bushing, 1/4" x .028 x X * KAAC0026-1 0
2. 1/4" Shear Nut AN364-428A 4
3. Trailing Edge Spar Root Fitting W-TES-RF 2
4. 1/4" Thick Washer ANGE0-416 12
5. 1/4" Bolt AN4-16A 4
6. Hinge Cube W-H-CUBE 2
7. Stainless Steel U Bracket ** SuU-118 2
8. 5/16" Bolt ANS5-10A 2
9. 5/16" Thin Washer AN960-516L 2

10. 5/16" Tensile Nut AN365-524A 2

*Builder must fabricate from raw stock.

**Referenced from 912 super structure.
11/26/2001



* NOTE: RH WING SHOWN
PITOT AND STATIC TUBE

10/L0/S0
£-900

MD3418
REV. B

RRAARINMMISS S—125 AIRAILE
SPAR ASSEMBLY




S-12S AIRAILE - LEADING & TRAILING EDGE SPAR ASSEMBLY

006-4

# DESCRIPTION PART NUMBER QUANTITY
1. Tip Bow W-TIP(12) 2
2. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-62 12
3. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 36
4. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 16
5. 1/4" Bolt AN4-35ALP 2
6. 1/4" Bolt AN4-36ALP 4
7. 1/4" Thin Washer ANS60-416L 12
8. Spacer Bushing, 3/8" x 3" SB-3/8X3 6
9. FWD Strut Plate W-SAP-LE 2
10. Long Wing Channel W-WCL 8
11. 1/4" Shear Nut AN364-428A 12
12. 3/32" Aluminum Pop Rivet 40APR1/8 14
13. 3/16" Nut Plate K-1000-3 12
14. Horizontal Stabilizer Attach Bracket $2-SAB 8
15. AFT Strut Plate W-SAP-TE 2
16. 3/16" Bolt AN3-22A 2
17. 3/16" Thin Washer ANS60-10L 2
18. 3/16" Tensile Nut AN365-1032A 10
19. 3/32" Aluminum Pap Rivet 40APR1/4 12
20. Stainless Steel Hinge W-HB 12
21. Leading Edge Spar W-LES 2
22. 3/16" Bolt AN3-34ALP 2
23. 1/4" Bolt AN4.25ALP 4
24. 1/4" Bolt AN4-26ALP 2
25, Spacer Bushing, 3/8" x 2" SB-3/8X2 6
26. Trailing Edge Spar KPWI0139 2
27. 3/16" Bolt AN3-23A 18
28, Trailing Edge Spar Tip KPWI0140 2
29. 2" End Cap EC-10 2
30. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-45 4
31. Tip Gusset Top W-TG-T 2
32. Tip Gusset Bottom W-TG-B 2
33. 3/16" Thick Washer ANS60-10 2
34. LocRing* RL 27 1/4 0
35. 3/8" Clevis Pin * MS20392-5C97 0
36. Hummertang T12-HT6 2

*Referenced from Super Structure Assembly.

5/ 7/01



10/12/€0

WING

MD3420

RREIMESS S—125 AIRAILE

FRAME

ASSEMBLY INTERNAL

STRUCTURE

§—-900



$-12S AIRAILE - INTERNAL STRUCTURE

006-6

# DESCRIPTION PART NUMBER QUANTITY
1. Aluminum Bushing, 1/4" x .028 x 1/4" * KAAC0026-1 0
2. 3/16" Thick Washer AN960-10 22
3. 3/16" Plastic Washer PW-3 4
4. Wing Cable, 51" W-WC-51 2
5. 3/16" Bolt AN3-15A 18
6. 3/16" Thin Washer AN960-10L 32
7. Middle Compression Tube W-MC-151 2
8. Compression Tube Doubler CS-CTD 2
9. 3/16" Shear Nut AN364-1032A 26
10. Wing Cable, 61 W-WC-59 2
11. Drag Brace W-DB-151 2
12. Flap Compression Tube W-FCT-151 2
13. 3/16" Bolt AN3-4A 2
14. Inner Compression Tube W-10-151 4
15, 3/16" Bolt AN3-16A 2
16. 3/16" Tensile Nut AN365-1032A 2
17. Drag Brace Root W-DBR-151 2
18. Long Wing Channel ** W-WCL 0
19. Jury Strut Bracket JS-BK 2
20. AFT Strut Plate ** W-SAP-TE 0
21. Attach Bracket ** S2-SAB 0
22. Tip Gusset Top ** W-TG-T 0
23. FWD Strut Plate ** W-SAP-LE 0
24. 3/16" Bolt AN3-14A 2
25. Teleflex Retainer W-TEL-R 2
26. 3/16" Bolt AN3-17A 4

*Builder must fabricate from raw stock.
**Referenced from leading and trailing edge spar assembly.

3/21/01



vo/ve/eL

Scl—S SlUULslR

A TIVHIV

NOLLV' T'IVLSNI MNV. 'TdNA

¥ A

YLYPEAW

ONIM

Wvl3d 39NvD
IHDIS 13N4d




$-12S AIRAILE - WING FUEL TANK INSTALLATION

PAGE 006-8

# DESCRIPTION PART NUMBER QUANTITY
1. Wing Tank-Mount Bracket ‘KPFS0007 12
2. Wing Tank-AFT Mount Bracket, LH KPFS0011-L 1
2. Wing Tank-AFT Mount Bracket, RH KPFS0011-R 1
3. Quter Tank Support ' KPFS0043 2
4. Fuel Tank, LH KPFS0005-L 1
4. Fuel Tank, RH KPFS0005-R 1
5. U-Bracket KPACO0055 2
6. Tank Withdrawal Fitting KPFS0017 ¢]
7. Attach Bracket 52-SAB 2
8. Inner Compression Tube * WC-I0 0
9. 3/16" Bo't AN3-3A 2
10. 3/16" Thick Washer ANS60-10 22
11. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 28
12. 90 Withdrawal Fitting 8342 4
13. Thread Sealant ** KSAC0014 0
14 . 3/16" Bolt AN3-14A 2
15. 3/16" Bolt AN3-13A 2
16. 3/32" Aluminum Pop Rivet 40APR1/8 4
17 Loctite Blue LOC-TITE 0
18. Nut-Flared Tube Bulkhead AN924-5D 8
19, 1/2" Thick Washer AN960-816 6
20. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 2
21. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 4
22. Rubber Washer KSFS0010 6
23. O-Ring KSFS0009 6
24, 3/16" Bolt AN3-4A 12
25 Fuel Line Hose Clamp, 5/16" FS-LCL 5/16 14
26. 1/4" Blue Fuel Line FS-FL 13 ft
27 . Fuel Line Hose Clamp, 3/8" FS-LCL 3/8 8
28. Straight Withdrawal Fitting 8330 2
29. 3/16" Nut Plate K-1000-3 2
30. 3/16" Single Ear Nut Plate MS21051-L3 2
31. 3/32" Aluminum Pop Rivet 40APR1/4 4
32. 1/4" Clear Fuel Line KSFS0008 3ft
33, 1/4" x 1/4" 90 Fitting 7-11044 4
34 1/4" Tee 8338 2
35. Long Nylon Tie LG-N-TIE 2

*Referenced from Wing - Main Structure.

Thread Sealant (builder provided) is recommended but Loctite Blue can also be used. 12/24/2004



00/9/01

6
ANy,i\\._mu
271 .M\ W\ AILERON HORN ATTACH ANGLE
O S
7 . 19
~N~24 -

™~ 21\

VERY
IMPORTANT
RIVET,
SEE TEXT

B
VERY | ~ -

1l u
IMPORTANT I 9— 5
4
RIVET, ~adel 2
SEE TEXT 9—

MD3417

RAEVNMSS S—12S AIRAILE I
AILERON PUSH PULL SYSTEM

6-900



$-12S AIRAILE - AILERON PUSH PULL SYSTEM

006-10

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-22A 2
2. 1/4" Thin Washer AN960-416L 4
3. Male Rod End, 1/4" X 1/4" NM-4 8
4. 1/4" Bolt AN4-7A 4
5. 1/4" Shear Nut AN364-428A 8
6. 3/16" Plastic Washer PW-3 2
7. 1/4" Plain Nut AN345-416 4
8. Aileron Push Pull Tube, 42 1/8" CS-42PPT 2
9. Bearing Flange BR-FLNG 4
10. Bell Crank AlL-2/1BC 2
11. Aileron Push Pull Tube, 109" CS-109PPT 2
12. Bell Crank Gusset, RH CS-BELGU-RH 1
12. Bell Crank Gusset, LH CS-BELGU-LH 1
13. 1/4" Bolt AN4-13 1
14. Compression Tube Doubler * CS-CTD 0
15. 1/4" Plastic Washer PW-4 6
16. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 18
17. 3/16" Bolt AN3-7A 2
18. Aluminum Bushing, 1/4" x .028 x 3/8" ** KAAC0026-1 0
19. 3/16" Shear Acorn Nut 22NKM02 2
20. 1/4" Thick Washer ANS60-416 6
21. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 4
22. Push Pull Tube Guide KPCS0150 2
23. Bearing SR4APP 4
24. Push Pull Tube End Fitting CS-3/4PTEF 8
25. 1/4" Castle Nut AN310-4 1
26. Loc Ring RL 27 1/4 1
27. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 32

*Referenced from internal structure.
**Builder must fabricate from raw stock.

11/ 8/00



00/vL/L

ONIM

11l

ATIVHIV Sel-S  SULUILER

DI ANV A'TdINHSSY

91vCON




$-12S AIRAILE - WING RIB ASSEMBLY & JIG

006-12

# DESCRIPTION PART NUMBER QUANTITY
1. Jig Backing Plate * JIG PLATE 0
2. Wood Screw KSHWO0046 9
3. Outer Jig - Wing Rib KPWI0289 1
4. Inner Jig - Wing Rib KPWI0313 1
5. 1/8" Stainless Steel Wire KAAC0026-9 0
6. Upper Rib - Wing KPWI0287 22
7. Wooden Dowel ** DOWEL 0
8. AFT Channel - Wing Rib - RH KPWI0211-R 9
8. AFT Channel - Wing Rib - LH KPWI0211-L 9
9. Forward Channel - Wing Rib - RH KPWI0210-R 10
9. Forward Channel - Wing Rib - LH KPWI0210-L 10
10. Rib Clip - Leading Edge KPWI0214 22
11. Rib Clip - Leading Edge - RH KPWI0292-R 2
11. Rib Clip - Leading Edge - LH KPWI0292-L 2
12. AFT Channel - Wing Rib #2 - RH KPWI0222-R 2
12. AFT Channel - Wing Rib#2 - LH KPWI0222-L 2
13. Forward Channel - Root Rib - RH KPWI0216-R 1
13. Forward Channel - Root Rib - LH KPWI0216-L 1
14. AFT Channel - Root Rib - RH KPWI0218-R 1
14. AFT Channel - Root Rib - LH KPWI0218-L 1
15. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 402
16. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 300
17. Lower Rib - Wing KPWI0288 22
18. Rib Clip - Trailing Edge KPWI0215 24
19. Root Rib Access Panel - Wing - RH KPWI0291-R 1
19. Root Rib Access Panel - Wing - LH KPWI0291-L 1
20. AFT Root Rib Skin - Wing - RH KPWI0220-R 1
20. AFT Root Rib Skin - Wing - LH KPWI0220-L 1
21. Forward Root Rib Skin - Wing - RH KPWI0290 1
22. 1/8" Aluminum Pop Rivet - Avex 1691-0410 100
23. Rubber Grommet MS35489-11 6
24. Compression Channel - Wing Tip - RH KPWI0293-R 1
24. Compression Channel - Wing Tip - LH KPWI0293-L 1
25. Tip Rib - Upper KPWI0294 2
26. Tip Rib - Lower KPWI0295 2
27. FWD Root Rib Skin - Wing - LH KPWI0297 1

*Builder fabricates from 3/8" crate material. Refer to text for instructions.
“*Builder provides.

7/27/99



ANV Sdid ONIM

H1IVIIV Sel—S SlUlge d

TVLAN LHHAHS




$-12S AIRAILE - WING RIBS & SHEET METAL

PAGE 006-14

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 80
2. lLeading Edge Tip Wrap - RH KPWI0296-R 1
2. leading Edge Tip Wrap - LH KPWI0296-L 1
3. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 10
4. Upper Root Skin Scupper - Wing KPWI0206 2
5. 1/8" Aluminum Pop Rivet - Avex 1691-0410 250
6. Upper Root Skin - Wing - LH KPWI0203-L 1
6. Upper Root Skin - Wing - RH KPWI0203-R 1
7. Root Skin Stiffener - Wing KPWI0207 8
8. Lower Root Skin - Wing - LH KPWI0204-L 1
8. Lower Root Skin - Wing - RH KPWI0204-R 1
9. Leading Edge Wrap W-LE-W 2
10. Bolt Cover KPWI0208 2
11. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 8
12. Flap Teleflex W-F-TELFX-8 2
13. Aluminum Support Tubes, 1/2" x .028 x X * KAAC0026-10 0
14. Gusset KPWI0255 22
15. J&B Weld Epoxy J&B 0

*Builder must fabricate from raw stock.

6/2/2003



66/61/€0

RRAFIMIES S—12S AIRAILE
FLAP FRAME ASSEMBLY

MD3521

S1-900



$-12S AIRAILE - FLAP FRAME ASSEMBLY

006-16

# DESCRIPTION PART NUMBER QUANTITY
1. Flap/Aileron Rib #1 KPALOQO6 2
2. Flap/Aileron Rib #2 KPALOOQ7 2
3. Flap/Aileron Rib #3 KPAL0008 2
4. Flap/Aileron Rib #4 KPALQ0Q9 2
5. Flap/Aileron Rib #5 KPAL0O10 2
6. Flap/Aileron Rib #6 KPALOO11 2
7. Flap/Aileron Rib #7 KPAL0012 2
8. Flap Spar Assembly KPFL0030 2
9. Flap/Aileron Trailing Edge Spar KPAL0O14 2
10. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 50
11. Flap/Aileron Horn Attach Angle, LH KPALOO15-L 2
12. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 92
13. 3/16" Nut Plate K-1000-3 6
14. 3/32" Aluminum Pop Rivet 40APR1/8 12
15. Hinge Bracket W-HB 6
16. 3/16" Bolt AN3-15 6
17. 3/16" Thick Washer AN960-10 12
18. 3/16" Bolt AN3-14A 8
19. 3/16" Castle Nut AN310-3 6
20. Small Cotter Pin MS24665-134 6
21. 3/16" Thin Washer AN960-10L 8
22. 3/16" Shear Acorn Nut 22NKMO02 4
23. 3/16" Bolt AN3-10A 2
24. Aileron Clip W-A-CLIP 2
25. Aluminum Bushing, 1/4" x .028 x 1/2" * KAAC0026-1 0
26. 3/16" Bolt AN3-7A 2
27. 3/16" Plastic Washer PW-3 2
28. Female Rod End NF-3 2
29. Flap Fillet-Rib KPFL0029 2
30. Ftap Fillet-Outer Wrap KPFL0028 1

*Builder must fabricate from raw stock.

3/25/99



66/61/£0

RASIMMIES S—12>5 AIRAILE
AILERON FRAME ASSEMBLY

MD3523

£1-900



S-12S AIRAILE - AILERON FRAME ASSEMBLY

006-18

# DESCRIPTION PART NUMBER QUANTITY
1. Flap/Aileron Rib #1 KPALOOO06 2
2. Flap/Aileron Rib #2 KPALOOO7 2
3. Flap/Aileron Rib #3 KPAL0OOO8 2
4. Flap/Aileron Rib #4 KPALOO09 2
5. Flap/Aileron Rib #5 KPALO010 2
6. Flap/Aileron Rib #6 KPALOO11 2
7. Flap/Aileron Rib #7 KPALOO12 2
8. Aileron Spar KPALO005 2
9. Flap/Aileron Trailing Edge Spar KPALOO14 2
10. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 20
11. Flap/Aileron Horn Attach Angle, RH KPALO0O15-R 2
12. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 92
13. 3/16" Nut Plate K-1000-3 6
14. 3/32" Aluminum Pop Rivet 40APR1/8 12
15. Hinge Bracket W-HB 6
16. 3/16" Bolt AN3-15 6
17. 3/16" Thick Washer ANg60-10 12
18. 3/16" Bolt AN3-14A 8
19. 3/16" Castle Nut AN310-3 6
20. Small Cotter Pin MS24665-134 6
21. 3/16" Thin Washer ANS60-10L 8
22 3/16" Shear Acorn Nut 22NKMO02 4
23. 3/16" Bolt AN3-10A 2
24. Aileron Clip W-A-CLIP 2
25. Aluminum Bushing, 1/4" x .028 x 1/2"* KAAC0026-1 0

*Builder must fabricate from raw stock.

3/25/99



LOYLS LAT'T A'TdVLsSNradyv

ATIVEIV Sl -5 SUULER Y

=z
)
(
8]
N
o

. ———————— ]

z70/52/60

N
@® 61 —-900



S-12S AIRAILE - LIFT STRUT ASSEMBLY
ADJUSTABLE

PAGE 006-20

# DESCRIPTION PART NUMBER _QUANTITY
1. 5/16" Shear Nut AN364-524A 12
2. 5/16" Bolt AN5-13A 2
3. 5/16" Bolt AN5-12A 4
4. 5/16" Clevis Pin MS20392-4C33 2
5. 5/16" Bolt AN5-15A 2
6. 5/16" Thick Washer AN960-516 16
7. AFT Upper Lift Strut Connector LS-ACU-2 2
8. AFT Lift Strut KPWI0144 2
9. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 12
10. AFT Lift Strut Gusset 116-S-GUSS-A 2
11. Lower Strut Fitting - FWD - LH KPLS0013-L 1
11. Lower Strut Fitting - FWD - RH KPLS0013-R 1
12. Loc Ring RL 27 5/16 2
13. Aluminum Bushing, 3/8" x .035 x 1/2" ** KAAC0020-1 0
14. FWD Lift Strut KPWI0308 2
15. AFT Lift Strut Gusset 116-S-GUSS-B 2
16. 5/16" Balt ANS-17A 2
17. 5/16" Thin Washer AN960-516L 8
18. Shim* UNV-SHIM 4
19. Smalt Lift Strut Chord Template KPLS0004 1
20. 5/16" Bolt ANS5-11A 2
21. Rod End 3/8X24 ROD END 2
22 . Adjustor End S-AE-3/4 2
23. 3/16" Shear Acorn Nut 22NKMO02 4
24. 3/16" Thick Washer AN960-10 8
25. 3/16" Bolt AN3-13A 4
26. Large Lift Strut Chord Template KPLS0003 1
27. Adjusiable Lift Strut - Raw Stock Kit KAAC0020 1
28. Forward Strut Fairing, RH W-FSFF-RH 1
28. Forward Strut Fairing, LH W-FSFF-LH 1
29. Acrylic Foam Tape 4929 2 ft
30. #4 Small Pan Head Screw 4X1/4 PHS 2
31. Upper Strut Fitting - FWD KPLS0012 2
32. 3/8" Plain Nut MS35650-3382 2
33. Loctite Blue LOC-TITE 0

*Fabricate shim from .020 blank provided if necessary.
**Builder fabricates from 3/8X.058. Drill out bushing to 5/16". 1/9/04



66/81l/E0

ATHNASSY  LNdLs AdNT
A'TIVAIV Sl —S SlULsied

BZSTANW

LZ-900



$-128 AIRAILE - JURY STRUT ASSEMBLY

006-22

# DESCRIPTION PART NUMBER QUANTITY
1. Jury Strut Bracket ** J5-BK 0
2. 3/16" Bolt AN3-15 2
3. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 36
4. Gusset JS-JGN 4
5. Gusset JS-JGNW 2
6. Drilled Bushing Aluminum Insert JS-BUC-B 4
7. Forward Jury Strut, 1/2" x .035 x X * KAAC0026-2 0
8. Diagonal Jury Strut, 1/2" x .035 x X * KAAC0026-2 0
9. Cross Strut, 1/2" x .035x X * KAAC0026-2 0
10. Small Cotter Pin MS24665-134 4
11. 3/16" Clevis Pin MS20392-2C17 4
12. 1/4" Thin Washer AN9E0-416L 2
13. 1/4" Tensile Acorn Nut 42NKE-048 4
14. 1/4" Eye Bolt AN43B-15A 2
15. 3/16" Bolt ** AN3-16A 0
16. 3/16" Tensile Nut ** AN365-1032A 0
17. 1/4" Eye Bolt AN43B-14A 2
18. 1/4" Thick Washer AN960-416 2
19. 3/16" Thick Washer AN960-10 4
20. Small Cotter Pin MS24665-134 2
21. 3/16" Castle Nut AN310-3 2
22. Jury Strut Fairing JS-FAIR 2
23. 3/32" Aluminum Pop Rivet 40APR1/8 8

*Builder must fabricate from raw stock.
**Referenced from internal structure.

3/25/99



£0/20/S0

ATAINASSY HANVEA dHZITIdVLS "TVOILLHHA

ATIVHIV Scl—S SUUlgikd

9¢SCdN

w
m
m
jw]
M
>
[




$-12S AIRAILE - VERTICAL STABILIZER FRAME ASSEMBLY

PAGE 007-2

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 18
2. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 18
3. Vertical Stabilizer - Top Rib KPVS0035 1
4. Gusset KPAC0044 2
5. 3/32" Aluminum Pop Rivet 40APR1/8 6
6. 3/16" Bolt AN3-16A 3
7. Vertical Stabilizer - Middle Rib KPVS0040 1
8. Vertical Stabilizer - Bottom Rib KPVS0039 1
9. Vertical Stabilizer - Leading Edge KPVS0042 1
10. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 28
11. U-Bracket KPACO0055 1
12. Aluminum Brace, 1" x .049 x X * KAAC0026-11 0
13. 3/16" Thick Washer AN960-10 2
14. Vertical Stabilizer - Trailing Edge KPVS0043 1
15. Aftach Tang U-ST001 8
16. Gusset KPAC0149 2
17. Hinge Bracket W-HB 1
18. 3/16" Bolt AN3-13A 1
19. 1/4" Shear Nut AN364-428A 1
20. 1/4" Thin Washer AN960-416L 2
21. U Bracket KPACO0036 4
22. 3/16" Shear Nut AN364-1032A 3
23. 3/16" Thin Washer AN960-10L 9
24. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 16
25. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 12
26. Horizontal Stabilizer - Boom Bracket KPHS0008 2
27 . Horizontal Stabilizer - Adjust Bracket KPHS0010 2
28. Aluminum Bushing, 1/4" x .028 x 1 3/16" * KAAC0026-1 0
28 . Vertical Stabilizer Spreader Tube KPVS0038 1
30. 3/16" Nut Plate K-1000-3 1
31. 1" Saddle 1-NS 2
32. Aluminum Doubler, 7/8" x .058 x 6" * KAACQ0026-6 0
33. 1/4" Bolt AN4-17A 1

*Builder must fabricate from raw stock.

5/2/2003



£0/20/50

i
REF.
I'e

FREMSS S- 125 AIRAILE
HORIZONTAL STABILIZER ASSEMBLY

£—L00



S-12S AIRAILE - HORIZONTAL STABILIZER FRAME ASSEMBLY

PAGE 0074

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 84
2. Gusset KPAC(0044 8
3. Aluminum Doubler, 7/8" x .058 x 6" & 10" * KAAC0026-6 0
4. 3/16" Castle Nut AN310-3 4
5. 3/16" Thin Washer AN960-10L 8
6. Stainless Steel Hinge W-HB 8
7. 3/16" Bolt AN3-13A 8
8. 3/16" Bolt AN3-15 4
9. Horizontal Stabilizer Spreader Tube, LH KPHS0031-LH 1
9. Horizontal Stabilizer Spreader Tube, RH KPHS0031-RH 1
10. Gusset KPAC0045 4
11. Small Cotter Pin MS524665-134 4
12. Aftach Tang U-STOO1 16
13. 3/16" Nut Plate K-1000-3 8
14. 3/32" Aluminum Pop Rivet 40APR1/8 20
15. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 36
16. Aluminum Brace, 1" x 049 x X * KAAC0026-11 0
17 . Horizontal Stabilizer - Inboard Rib KPHS0028 2
18. U-Bracket KPACO0055 2
19. Horizontal Stabilizer - Middle Rib KPHS0029 2
20. Horizontal Stabilizer - Trailing Edge KPHS0032 2
21. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 32
22. Vertical Stabilizer - Top Rib KPVS0035 2
23. Horizontal Stabilizer - Leading Edge KPHS0033 2

*Builder must fabricate from raw stock.

5/2/2003



$0/20/50

RREIWMMIESS 5—125 AIRAILE
ELEVATOR FRAME ASSEMBLY

MD3539

G—£00



S$-12S AIRAILE - ELEVATOR FRAME ASSEMBLY

PAGE 007-6

# DESCRIPTION PART NUMBER QUANTITY
1. Male Rod End, 1/4" X 1/4" NM-4 2
2. 1/4" Plain Nut AN345-416 2
3. 1/4" Bolt AN4-7 2
4. 1/4" Plastic Washer PW-4 2
5. 3/16" Bolt AN3-14A 4
6. 3/16" Thick Washer AN960-10 21
7. Elevator Horn TG-EH-A 2
8. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 48
9. Gusset KPAC0044 8
10. 1/4" Castle Nut AN310-4 2
11. Loc Ring RL 27 5/16 2
12. 3/16" Nut Plate K-1000-3 8
13. 3/32" Aluminum Pop Rivet 40APR1/8 16
14 . Elevator Rib-Qutboard KPEL0031 2
15. Stainless Steel Hinge W-HB 4
16. 3/16" Bolt AN3-15 4
17. 3/16" Bolt AN3-13A 4
18. 3/16" Castle Nut AN310-3 4
19. Small Cotter Pin MS24665-134 4
20. 1 1/4" Push Pull Tube TG 1 1/4PPT-141 5/8 1
21. Attach Tang U-ST001 8
22. Elevator Yoke KPELO015 1
23. 3/16" Shear Nut AN364-1032A 1
24. Foam Rubber Insulator TG-FRI 1
25. 3/16" Bolt AN3-15A 1
26. 1/4" Thin Washer AN960-416L 2
27 . Elevator Rib-Inboard KPELQOO30 2
28. Elevator-Leading Edge KPELOO12 2
29. Elevator-Trailing Edge KPEL00O13 2
30. 1/4" Bolt ** AN4-17A 0
31. 1/4" Thick Washer ** AN960-416 0
32. 1/4" Shear Nut ** AN364-428A 0
33. Forward Elevator Stop Bushing ** KAAC0026-4 0
34. 5/8" Push Pull Tube ** CS-5/8PPT(12) 0
35. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 32

*Builder must fabricate from raw stock.
**Referenced from control stick assembly.

5/2/2003



£0/20/50

ATHNASSY HAVHd d4ddNd
ATIVIIV Scl—S SUULER J

6ZSEON

£~100



S-12S AIRAILE - RUDDER FRAME ASSEMBLY

PAGE 007-8

# DESCRIPTION PART NUMBER QUANTITY
1. Rudder Rib - Lower KPRDO0062 1
2. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 12
3. Gusset KPAC0044 2
4. 3/32" Aluminum Pop Rivet 40APR1/8 4
5. 3/16" Nut Plate K-1000-3 2
6. 3/16" Bolt AN3-15 2
7. 3/16" Thick Washer ANS60-10 14
8. Stainless Steel Hinge W-HB 2
9. 3/16" Bolt AN3-13A 2
10. 3/16" Castle Nut AN310-3 2
11. Small Cotter Pin MS24665-134 2
12. Rudder Rib-Upper KPRD0061 1
13. Attach Tang U-STOO01 4
14. 3/16" Shear Nut AN364-1032A 3
15. Rudder Horn, LH TG-RHL 1
16. Rudder Horn, RH TG-RHR 1
17. Rudder-Leading Edge KPRD0016 1
18. Rudder-Trailing Edge KPRDO0017 1
19. 3/16" Bolt AN3-15A 3
20. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 8
21. 90 Hummertang T12-HT6 BENT 1
22 . 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 2
23. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 8

5/2/12003



ATANASSY A'1dvVDO 'IIV.L
ATIVHIV Sl —S SlUllsikd

10/80/10

ALIEYID HOd
QuvMyd04d J3A0WN WOOH TIvL




5-12S AIRAILE - TAIL GROUP CABLE ASSEMBLY

007-10

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-15A 6
2. 3/16" Thick Washer ANS60-10 31
3. Top AFT Cable KAHS0011 2
4. Top FWD Cable (4, 5, 6) KAHS0013 2
5. Lower AFT Cable KAHS0014 2
6. 3/16" Boit AN3-5 4
7. 3/16" Castle Nut AN310-3 4
8. Loc Ring RL 27 1/4 4
9. Tang KPAC0038 2
10. 3/16" Bolt AN3-6A 1
11. Lower FWD Cable KAHS0015 2
12. 3/16" Bolt AN3-4A 4
13. 3/16" Tensile Nut AN365-1032A 10
14, Tail Cable KPTG0029 2
15. Hummertang T12-HT6 2

1/ 8/01



L0/9/E

dvil WIdL "TVOINVHOAN
A TIVEIV Scl—S SUULSR

LYGEaN

/ b1-200

NOO08 TIVL 3dISNE S31N0Y



007-12
$-12S AIRAILE - MECHANICAL TRIM TAB
# DESCRIPTION PART NUMBER QUANTITY
1. 3/32" Aluminum Pop Rivet 40APR1/8 13
2. 3/16" Truss Head Bolt AN526-C1032R12 2
3. Trim Tab End Rib KPTRO0007 2
4. 3/16" Single Ear Nut Plate MS21051-L3 2
5. 3/16" Thin Washer AN960-10L 2
6. 3/16" Thick Washer AN960-10 4
7. Aluminum Bushing, 1/4" x .028 x 1/16" * KAACQ026-1 0
8. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 6
9. Trim Tab Hinge ST-16-BENT 2
10. Wire Swivel/Screw Stop 2361 1
11. Trim Tab Horn KPTRO0008 1
12. Trim Tab KPTRO009 1
13. Cushioned Tube Clamp MS21919WDG3 1
14. Conduit Adjuster Assembly KSFS0014 1
15. Cable Housing Stop Bracket KPTR0O005 1
16. Trim Push Wire TR-PW 22 &
17. Trim Cable Housing KSAC0008 22 ft
18. Zip Ties ZIP TIES 7
19. Cushioned Tube Clamp MS21919WDG6E 9
20. 3/16" Bolt AN3-3A 1
21. 3/16" Rivet Nut MS27130-A25K 1
22. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 7
23. 1/4" Plain Nut AN345-416 1
24. Fitting IMP68-3/16X1/8 1
25. Trim Wheel Assembly TR-WA 1
26. #4 Small Pan Head Screw 4X1/4 PHS 4
27. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 4
28. Attach Angle - Trim Wheel KPTRO025 2

*Builder must fabricate from raw stock.

3/ 6/01-



¢0/20/60

SHI'TddNS ONIJHAOD

ATIVHIV ScT—S SlUleled

9¢SCan

Y
1 g
-h =
-g =g =
- =8 =0 =0
-l =@ «§ =
- = =@ =0
- =@ =@ ~0
- =g =g =8
-g = =9
-9 =9
-9

N N

o
o

—_

C

5

0

\

e

L 7

—

(e




S-12S AIRAILE - COVERING SUPPLIES

PAGE 008-2

# DESCRIPTION PART NUMBER QUANTITY
1. Aircraft Fabric CV-S6S-116 28 yds
2. Inspection Plate CV-IP 8
3. Inspection Ring CV-IR 6
4. .020 Lexan 24" x 24" LEX-24X24 1
5. 2" Surface Tape 2 TAPE 3rls
6. Super Flight Covering Manual KSCV0002 1
7 . Aileron Exit Ring KPCV0005 2
8. 4" Surface Tape 4 TAPE 10 yds
9. Aircraft Fabric Adhesive * KSCV0001 0 qgts
10. Aileron Exit CV-AX 2
11. Flap Exit Rings KPCV0006 2
12 . Flap Exit Fairings CV-FX 2
13. #4 Small Pan Head Screw ** 4X1/4 PHS 40
14 . Cover Strap - Top KPCV0012 70
15. 1/8" Aluminum Pop Rivet - Avex 1691-0410 850
16. Gap Seal GAP-2 7 pcs
17. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 52

* Builder Supplied. May be ordered from RANS Parts Department.
** Use to mount removable Exit Fairings and Covers

5/2/2003



co/v2/1 1L

SEE NOSE WHEEL ASSEMBLY

MAIN GEAR LEG ASSEMBLY

TYPICAL FOR
BOTH FLANGES

MD3525

RRARIYMISS S—12S AIRAILE

OPTIONAL WHEEL

PANT INSTALLATION

L —600



S§-12S AIRAILE - OPTIONAL WHEEL PANT INSTALLATION

PAGE 009-2

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-5A 4
2. 3/16" Thick Washer AN960-10 2
3. 3/18" Large Washer AN970-3 2
4. 3/16”" Nut Plate K-1000-3 6
5. 3/32" Aluminum Pop Rivet 40APR1/8 4
6. Loctite Blue LOC-TITE 0
7. Nose Wheel Pant, FWD NWP-FWD 1

8. Nose Wheel Pant, AFT NWP-AFT 1

9. Rubber Edging X1011 12 in
10. 1/4" Large Washer ANG70-4 2
11. 1/4" Bolt AN4-4A 2
12. Main Wheel Pant, 6" KPMG0105 2
13. Wheel Axle Extender, 6" KPMG0171 2
14 . Wheel Pant Mount Plate KPMG0162 2
15. 3/16" Bolt AN3-3A 4

*Builder must fabricate from raw stock.

11/24/03



TVNOILLJO

SHd0dLS
ATIVHIV S-S SlUULER

LESCON

€ VIS 'SSNdL Lv3S

<

HOLIMS ¥3mod OL (+)

annouo oL {-)

LHOIM "AYN AQ¥4
ANNOY¥D HIYI8

10 g3N4
I0H 2/}

NO¥IW

YvdS 3903 ONIIVAL

4

INYIS CHVMS04 01 ONNOND 'Hll

iz

AINNOA LHON "AVN OL ANNOYHD

e\m\

J4iM ONNOYHD MIVIE

3¥M ¥3IM0d Q3
3718v] 380415 IMM-§
JdIM aNNOYD 3078
3YIM M3IMOd 3INNE

zo/11/90

"NOILVTTIVISNI TWNIA

ALVINIOVA ATISYA 3uON OL ONIYOD ¥va1d
NV ONEIAOD H3L4V WINN S3L NMOT 3LNOY
AWH NI (S3B0MIS HLM G3AIAQNL) IuIM
MOTI3A FIONIS ANV 3MIM=IL1NA AVNO LS

1]
X L 61 £z
/ 4[!- 1NYLS QMYMHO4 OL ONNOND

N\

81 AT 2! S3YIM — INNON 3Q0NIS OSTY 33§

ANOQORM LHOM "AYN 0L ONNOND
L. = 6

3uim ONNOHD Xv1B /

3MIM H3IMOd A3y
378vD E0NIS M-
3yim ANNOYD 3NE
3HIM H3IMOd 3NTE

411030/ H0IVIND3Y WONA
[ 30 10H OIN) 34k F3[
Li¥LS J1I313-NON Al

N

£-600



$-12S AIRAILE - OPTIONAL STROBES

PAGE 0094

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Shear Nut AN364-1032A 3
2. 3/16" Thick Washer AN960-10 6
3. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 4
4. 3/16" Bolt AN3-5A 3
5. 1/2" Cushioned Tube Clamp MS21919-DG8 3
6. Whelen Left Strobe Light AB00-PR 1
7. Whelen Right Strobe Light AB00-PG 1
8. 10 AMP Fuse KSES0020-10 1
9. Navigation Light Tip Mount NAV-TIP-MT 2
10. Key Start Switch * 25-6 0
11. Switch MS35058-22 2
12. 14 Gauge Eye Terminal, Blue 5/32" KSES0003 4
13. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 3
14. 14 Gauge Red Wire 14 GA WIRE/RED 8 ft
15. 14 Gauge, In Line Fuse Holder KSES0019 2
16. 15 AMP Fuse KSES0020-15 1
17. Terminal Y Connector, Brass IP-YC 1
18. 14 Gauge Female Spade Terminal, Blue IP-7128 6
19. 14 Gauge Male Spade Terminal, Blue IP-7126 3
20. 14 Gauge Yellow Wire 14 GA WIRE/YELLOW 50 ft
21. Whelen Installation & Cable HD-60 1
22 . 14 Gauge Splice, Butt Connector IP-7132 4
23. 14 Gauge Eye Terminal, Blue 1/4" 1/4 EYE 14 GA 2
24. Whelen Strobe Light Power Supply A413A, HDA-DF 1
25. 8/32" Truss Head Bolt AN515-8R7 6

*Referenced from S-128S Electrical Schematics.

6/13/02



NOILV TIVLSNI "[HAHM'TIVL "[VNOILLJO

YZSCANW

Sol—S SUULER Y

A IV

V130 ATGW3SSY 13IHMIIVL

66/81/€0

§-600



009-6

§-125 AIRAILE - OPTIONAL TAILWHEEL INSTALLATION

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Shear Nut AN364-1032A 1
2. 3/16" Thin Washer AN960-10L 2
3. Tailwheel Assembly KATGO0003 1
4. 3/16" Bolt AN3-17A 1
5. Large Cotter Pin * MS24665-287 0
6. Bushing * KPACO0035 0
7. Tailwheel Swivel Block * KPTG0002 0
8. Small Cotter Pin * MS24665-134 0
9. Tailwheel Fork * KPTG0001 0
10. Bushing * KPACO0034 0
11. Tailwheel - Axle * KPTG0008 0
12. Tailwheel * KSTG0001 0

*Supplied pre-assembled to KATG0003.

3/17/99



SHMVHE HOl
« OI'NVHUAH 'IVA IVNOLLAO WNALSAS HAMVYHE

HANVHIV S-S SULERY

€0/€2/90




S-128 AIRAILE - BRAKE SYSTEM

OPTIONAL DUAL HYDRAULIC TOE BRAKES

PAGE 009-8

# DESCRIPTION PART NUMBER QUANTITY
1. Rudder Pedal * KPCS0066 0
2. Hydraulic Reservoir Clamp FS-HS 1
3. Hydraulic Brake Reservoir KPBS0007 1
4. 7/8" Expansion Cap 2598K29 1
5. Straight Fitting KSBS0002 3
6. 3/16" Bolt AN3-3A 3
7. 3/16" Thin Washer AN960-10L 14
8. 3/16" Shear Nut AN364-1032A 8
9. 3/16" Bolt AN3-15A 2
10. Parking Brake KSBS0007 1
11. Knob KSAC0012 1
12. 3/16" Shear Acorn Nut 22NKMO02 1
13. Hydraulic Brake Line KSBS0004 40 ft
14. Zip Ties ZIP TIES 10
15. 90 Fitting KSBS0001 10
16. Tee Fitting KSBS0003 1
17. Teflon Tape ** TEFLON TAPE 0
18. 1/4" Shear Nut AN364-428A 8
19. 1/4" Thick Washer AN960-416 16
20. 1/4" Bolt AN4-5A 8
21. 1/4" Thin Washer AN9E60-416L 16
22, 5/16" Shear Nut AN364-524A 4
23. 5/16" Thin Washer AN960-516L 4
24 . Stainless Steel U Bracket SU-118 4
25. 5/16" Plain Nut*~~ e 0
26. Master Cylinder - Brake KSBS0031 4
27 . Brake Mount Bracket, LH B-MBRKT-L 4
28. Brake Mount Bracket, RH B-MBRKT-R 4
29. 8-32 Pan Head Machine Screw KSHWO0008 16
30. 3/16" Thick Washer AN960-10 8
31. 3/16" Bolt AN3-12A 4
32. 8-32 Tee Nut KSHWO0007 16
33. Parking Brake Stop Plate KPBS0018 1
34. Aluminum Strap, 1" x .032 x X **** KSACO0026 0
35. Cushioned Clamp, 1 1/8" MS21919-DG18 1
36. Cushioned Clamp, 5/8" MS21919-DG10 1

“Referenced from rudder pedals.
***Supplied with Master Cylinder.

**Builder provides.
****Builder must fabricate from raw stock.

6/23/2003



¢0/80/50

INSERT INTO GEAR
LEG SOCKETS

SEE FLOAT ASSEMBLY:
AFT CONTROL SYSTEM

\\ovmm\u/\
. \\\ 4 »
4// ,/ ~ \\\\\ /\

12 3N Pl

[ 4 -
e v SEE FLOAT ASSEMBLY:
AFT CONTROL SYSTEM

SEE FLOAT ASSEMBLY: .
NOSE GEAR L

RRARIMIES S5—1<25 AIRAILE 03534
OPTIONAL FLOAT MOUNT ASSEMBLY

60-600



$-12S AIRAILE - OPTIONAL PUDDLE JUMPER FLOATS

PAGE 009-10

# DESCRIPTION PART NUMBER QUANTITY
1. Float - Main Gear Leg KPMGO0073 2
2. 1/4" Shear Nut AN364-428A 12
3. 1/4" Thick Washer AN960-416 22
4. 1/4" Bolt AN4-20A 4
5. Float - Main Gear Socket KPMGO0074 2
6. 3/16" Bolt AN3-15A 4
7. 1/4" Tensile Nut AN365-428A 24
8. 1/4" Bolt AN4-12A 2
9. FWD Attach Channel KPMG0098 2
10. 1/4" Bolt AN4-11A 4
11. 3/16" Thick Washer AN960-10 4
12. 3/16" Shear Nut AN364-1032A 12
13. Float - Mounting Bracket KPMGO0075 4
14. PVC Insert - Inner KPMG0044 1
15. Float - Cross Brace KPMGO0077 1
16. 1/4" Bolt AN4-13A 8
17 . Float - Strut Attach Block KPMGO0004 4
18. PVC Insert - Outer KPMGO0045 2
19. 1/4" Bolt AN4-24A 2
20. 1/4" Bolt AN4-33A 2
21. 1/4" Bolt AN4-32A 2
22. 3/16" Bolt AN3-13A 8
23. Float - Fuselage Support KPMGO0076 2
24. 1/4" Bolt AN4-12A 8
25. Forward Cross Brace Saddle KPNG0032 2
26. Float Doubler Plate KPNGO0033 2
27. Forward Fuselage Support - Inner LH KPNG0029-L 1
28. 1/8" Aluminum Washer EG-AW 8
29. Forward Cross Brace KPNGO0031 1
30. Forward Fuselage Support - Outer LH KPNGO0030-L 1
31. Forward Fuselage Support - Inner RH KPNG0029-R 1
32. Forward Fuselage Support - Outer RH KPNGO0030-R 1
33. Float Attach Bracket - RH KPMG0095 1
34. Float Attach Bracket Top - RH KPMG0097 1
35. Float Attach Bracket - LH KPMG0094 1
36. Float Attach Bracket Top - LH KPMGO0096 1
37. 1/4" Bolt KSHW0050 6
38. Loctite Blue LOC-TITE 0
39. Large Lift Strut Chord Template KPLS0003 1
40. 1/4" Bolt AN4-17A 2

5/8/02



L0/60/S0

z@\ \\ 27~
N

ATTACHES TO AFT RETRACTION LEG
33

\

AN
N2

A\
\
N\,
~

NOQTE: LEFT SIDE SHOWN

NOTE: REPLACE (#29) wOOD BLOCK
WITH (#28) POLYETHYLENE BLOCK,
INSTALL WITH EXISTING SCREWS.

MD3542

RRARINMIES S—125 AIRAILE
OPTIONAL MAIN GEAR RETRACTION SYSTEM

L1 —600



$-12S AIRAILE - OPTIONAL PUDDLE JUMPER FLOATS

MAIN GEAR RETRACTION SYSTEM

PAGE 009-12

*Replaces steel nut that comes with cylinder.
**Supplied with Float Assembly.

# DESCRIPTION PART NUMBER QUANTITY
1. Air Cylinder KSHWO0029 2
2. Cylinder Mount Angle KPMGO0040 2
3. 3/16" Bolt AN3-12A 4
4 . 3/16" Thick Washer ANS60-10 12
5. 7/16" Stainless Steel Nut * KSHWO0028 2
6. Female Rod End NF-3 2
- 7. 3/16" Bolt AN3-3A 2
8. 3/16" Shear Nut AN364-1032A 10
9. Shackle RL-205-T 2
10. Main Gear Lock Plate ** KAMGO0004-1 2
11. Lower Guide KPMG0032 2
12. Upper Guide KPMGOQ036 2
13. 3/16" Bolt AN3-13A 2
14. 3/16" Bolt AN3-7A 2
15. Cylinder Mount Backing Plate KPMGO0038 2
16. 3/16" Bolt AN3-32A 2
17. 3/16" Thin Washer AN960-10L 4
18. 1/4" Tensile Nut AN365-428A 4
19. 1/4" Thick Washer AN960-416 12
20. Cylinder Mount Backing Plate KPMGO0035 2
21. 1/4" Tensile Nut - Stainless KSHWO0001 4
22 . Female Rod End - Stainless Steel KSHWO0035 2
23. 5/8" Stainless Steel Nut KSHWO0027 2
24 . Main Cylinder Mount KPMGO0034 2
- 25. 1/4" Bolt - Stainless KSHW0002 2
26. 1/4" Bolt AN4-10A 4
27 . Air Cylinder KSHW0030 2
28. Main Gear Guide Block KPMGO0033 2
29. Wood Block ** KAMGO0004-2 2
30. Puddle Jumper Float Container KAMG0004 1
31. 3/16" Stainless Steel Nut KSHWO0033 2
32. 1/4" Stainless Steel Nut KSHW0034 2
33. Cotter Pin ** KAMGO0004-3 4
34. Axle ** KAMGO0004-4 2
35. Spacer Bushing ** KAMGO0004-5 2
36. Float - Socket Clamp KPMGO0029 2

10/30/02



66/22/€0

dvidd dSON "IVNOILLJO
ATIVILIY Sl —s SlULsik d)

CYSEdn

g

ATBWNASSY WILSAS 3Ixvyg 338

JIANVH ¥3ATT dv4
T~ 40 dIL OL Q3IHIVILV

(A18WN3SSY 1VO14 33S)
1n¥1S 1vo14
A¥VMH04 OL Q3ILNNOW

£1-600



$-12S AIRAILE - OPTIONAL PUDDLE JUMPER FLOATS

009-14

NOSE GEAR
# DESCRIPTION PART NUMBER QUANTITY
1. Steer Horn KPNGO0025 1
2. Nose Gear Strut KPNG0022 1
3. Nose Gear - Retract Assembly KANGO0001 1
4. 41/2" Brake - RH 2269 1
5. 4 1/2" Brake Drum 2211 1
6. Axle LG-AXLE 1
7. 3/16" Bolt AN3-12A 1
8. 3/16" Thin Washer AN960-10L 5
9. 3/16" Shear Nut AN364-1032A 7
10. Socket Head Cap Screw, 1 3/4" * LG-MW-HUB-1 3
11. Spacer Bushing SB-1/2X5/16 3
12. Socket Head Cap Screw, 1"* LG-MW-HUB-2 3
13. Wheel Hub * LG-MW-HUB-3 1
14. Washer * LG-MW-HUB-6 6
15. Nut* LG-MW-HUB-7 6
16. 5/8" Shim 5/8 SHIM 3
17. 5/8" Loc Nut 5/8 LOC NUT 1
18. 3/16" Bolt AN3-5A 2
19. Grease Fitting 11-101 2
20. Float - Steering Cable ** KANGO0008 0
21. 3/16" Thick Washer AN960-10 g
22. Nose Wheel Retracting Cable ** KANGO0009 0
23. Nose Wheel Lock Rod ** KANGO0010 0
24. 3/16" Bolt AN3-6A 1
25. Large Cable Housing B-CH 9 ft
26. Brake Lever KSBS0009 1
27. Wire Swivel/Screw Stop 2361 1
28. Cable Conduit Ferrule End Cap 80-0002-01 2
29. 6" Tire LG-T 1
30. 3/16" Bolt AN3-20A 1
31. Wire TR-PW g ft
32. 3/16" Plastic Washer PW-3 1
33. 6" Hegar Main Gear Rim Kit LG-MW-RIM 1
34, 6" Hegar Main Gear Hub Kit LG-MW-HUB 1
35. 3/16" Rod End MM-3 1
36. 3/16" Stainless Steel Nut KSHWO0033 1

*Supplied in Hub Kit.
**Referenced from Steer Control System.

3/18/99



66/22/€0

SEE FLOAT ASSEMBLY:
NQOSE GEAR

MD3544

FLOAT - CROSS BRACE
SEE FLOAT MOUNT ASSEMBLY

RAFINMISS S—125 AIRAILLE

OPTIONAL FLOAT

BOX ASSEMBLY

§1-600



$-12S AIRAILE - OPTIONAL PUDDLE JUMPER FLOATS

009-16

FLOAT BOX ASSEMBLY
# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Pop Rivet - Avex 1691-0410 284
2. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 32
3. 1/4" Tensile Nut AN365-428A 2
4. 1/4" Thin Washer AN960-416L 8
5. 1/4" Bolt AN4-17A 2
6. Float Box Attach Lug KPMG0089 8
7. Float Box Horizontal Panel KPMGO0087 2
8. Float Box Vertical Panel KPMGO0086 2
9. 1/4" Bolt AN4-4A 4
10. Float Box Panel Angle - RH KPMGO0088-R 2
11. Float Box Panel Angle - LH KPMGO0088-L 2

3/18/99



€0/91/90

by CONTROL STICK
.m» — (SEE NOTE BELOW)

SEE NOSE GEAR >mmmz_w_.</

STEER CABLES DO CROSS
AT THIS POINT

NOTE: SUBSTITUTE FWD 3/16” BOLT MOUNTED
TO UNDERSIDE OF CONTROL STICK WITH (#1)
(SEE CONTROL STICK ASSEMBLY)

MD3546 77— S~

SEE FLOAT ASSEMBLY: NOSE GEAR

RRAFIMNIES >—125 AIRAILE
OPTIONAL FLOAT ASSEMBLY:
SThER CONTROL SYSTEM

,1-600



S-12S AIRAILE - QPTIONAL PUDDLE JUMPER FLOATS

STEER CONTROL SYSTEM

009-18

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Eyebolt AN42B-10A 2
2. 3/18" Boit AN3-8A 4
3. Hummertang T12-HTE 4
4. Small Pulley Cable Keeper SP-CK 4
5. Small Puliey AN210-1A p)
8. Small Cotter Pin MS24665-134 4
7. 3/16" Shear Nut AN364-1032A 7
8. 3/16" Bolt AN3-20A 1
9. 3/18" Thin Washer ANSB0-10L 2
10. Steer Horn KPNGO051 1
11. Float - Nose Gear Insert KPNG0034 1
12. 3/16" Boit AN3-5A 2
13. 3/16" Thick Washer ANSB0-10 14
14. Float - Steering Cable KANGO008 2

3/18/99



66/2¢/€0

WHLSAS NOILOVdLAd dVAdD dSON
ATANASSY  LVO'Id "IVNOILJO
ATIVAIY Sl —S SlUlsid

,,,,, SYSEON

."I.
i l
i a1
g -
' gl
i ¢
A s,
—Cl,'
~ol'®
z
JOVIISN4 QHVMYOA / ‘*vl‘}
¢
Zh~_

INITHIINID H3ANNAD
Ol 137Tvdvd SI 3719v0
10v¥134 0S5 A37Nd INNOW

JONVHVITD HO4 HIANITAD NO
03HIINID FTOH L.8/L L TUHG QOJI—ININ 4l

NOILYOOT 1OvX3 S3ININY313Q
378v0 1OvH13d 1INV INIWNYLSNI
40 14V 1SNr SINNOW H3IANITAD -3JLON

1NULS QNVMNO04 JHNLONYLS HEIdﬂS\ W

61-600



S-12S AIRAILE - OPTIONAL PUDDLE JUMPER FLOATS

NOSE GEAR RETRACTION SYSTEM

008-20

# DESCRIPTION PART NUMBER QUANTITY
1. 3/4" Stainless Steel Nut KSHW0026 2
2. 3/16" Shear Nut AN364-1032A 13
3. 3/18" Thin Washer ANG60-10L 14
4. 3/16" Boit AN3-13A 8
5. Cylinder Clamp KPMG0026 2
6. Air Cylinder KSHW0031 1
7. 7/16" Stainless Steel Nut KSHWO0028 2
8. Loc Ring RL 27 1/4 2
9. Clevis Kit KSACO0025 1
10. 3/16" Clevis Pin MS20392-2C17 2
11. Air Cylinder KSHWO0032 1
12. 3/16" Stainless Steel Nut KSHWO0033 2
13. 1/2" Non-Cushioned Tube Clamp AN742-D8 2
14. 3/16" Bolt AN3-4A 2
15. Cylinder Mount Bracket KPNGO0026 1
16. Pulley Mount Bracket KPNGO049 2
17. Small Pulley Cable Keeper SP-CK 2
18. Pulley AN210-2A 1
19. Small Cotter Pin MS24665-134 2
20. Nose Wheel Retracting Cable KANG0009 1
21. 3/16" Bolt AN3-6A 1
22, 3/16" Bolt AN3-12A 2
23 Shackle RL-205-T 1
24 3/18" Tensile Nut AN365-1032A 1
25 3/16" Rod End MM-3 1
26. Nose Wheel Lock Rod KANG0010 1

3/18/99



66/22/€£0

NOILTIVLSNT dO0SSHIdNOD

ANV MNVL HATVA "TVNOILJO
ATIVAIV Sl —S sSlUiLslk d

¢ NOILVLS
\

LYSEAN

NSINVHOIW dV'14

LZ-600



S-12S AIRAILE - OPTIONAL PUDDLE JUMPER FLOATS

VALVE, TANK AND COMPRESSOR INSTALLATION

008-22

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Shear Nut AN364-428A 2
2. 1/4" Thick Washer ANS60-416 4
3. 3/16" Bolt AN3-7A 6
4. 3/16" Thick Washer AN960-10 18
5. 3/16" Shear Nut AN364-1032A 9
6. 1/4" Bolt AN4-14A 2
7. Air Control Valve V-88 1
8. 3/16" Bolt AN3-5A 3
9. Air Tank 1143 1
10. 1/2" Cushioned Tube Clamp MS521919-DG8 1
11. Float - Air Valve Bracket KPMGQ046 1
12. 5/8" Cushioned Tube Clamp MS21919-DG10 2
13. Compressor KEHWO0036 1
14. Compressor Mount Plate KPACQ078 1
15. Valve Stem Fitting KSHW0037 1

3/18/99



66/2¢2/€0

_J
8 14 8 213 1
/S // YO
ﬁ wﬁ 24
| (T 3\\*\\\\\
6 l
» 321 4| 12223
TQUER 19 | 12 116 |
/. /)
~10 B | .| E—

MD3548

RRAEIMNIES S—125 AIRAILE
OPTIONAL VALVE TANK AND
COMPRESSOR INSTALLTION

€¢-600



S-12S AIRAILE - OPTIONAL PUDDLE JUMPER FLOATS

RETRACTION SYSTEM SCHEMATIC

009-24

# DESCRIPTION PART NUMBER QUANTITY
1. Air Fitting - Male Elbow KQL-01-32
2. Air Fitting - Male Connector KQH-01-32
3. Air Fitting - Union Tee KQT-01-00
4. 1/8" Air Line KSAC0015 33 ft
5. 1/4" Air Line KSAC0016 50 ft
6. Air Fitting - Male Elbow KQL-07-35S
7. Air Fitting - Male Elbow KQL-01-34S
8. Air Fitting - Male Elbow KQL-07-34S
9. Air Fitting - Union Tee KQT-07-00
10.

NMNNMNNNNA A A A
CORONSCOEIONAWN

*Referenced from Main Gear Retraction System.
**Referenced from Nose Gear Retraction System.

Air Fitting - Male Elbow - Regulated

. 14 Gauge Eye Terminal, Blue 1/4"
. 14 Gauge Splice, Butt Connector
. Air Cylinder *

. Air Cylinder *

. Air Cylinder **

. Air Cylinder **

Pressure Gauge

. Switch

Indicator Light
14 Gauge Eye Terminal, Blue 5/32"

. 14 Gauge Eye Terminal, Blue 3/16"
. 14 Gauge, In Line Fuse Holder

7.5 AMP Fuse

14 Gauge Red Wire
14 Gauge Black Wire
1/8" Union

NAS2211F-N01-07S
1/4 EYE 14 GA
IP-7132

KSHW0029
KSHWO0030
KSHWO0031
KSHWO0032
KSIP0004
MS35058-22
KSIP0005
KSES0003

IP-7102

KSES0019
KSES0020-7.5

14 GA WIRE/RED
14 GA WIRE/BLACK
3-20320

—_
2 NO 22 A N2 220D 000N _2NOONNOWANDSS

P =

7/31/00



z20/01/10

ATHNASSY LNNON SSVANOD "TVNOILJO

LZ9¢ AN

TTVEIY S2T—8 S

GZ2—600



S-12S AIRAILE - OPTIONAL COMPASS MOUNT ASSEMBLY

008-26

# DESCRIPTION PART NUMBER QUANTITY
1. Pedestal Mount Compass & Hardware KSAV00O11 1
2. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 4
3. Compass Mount - Base KPIP0O034 1
4. Compass Mount KPIP0033 1
5. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 8

4/12/99



	Parts page turning.pdf
	Page turn 1.pdf
	Page turn 2.pdf
	Page turn 3.pdf


